| TMIO-1100

- SFECIHI. MODEL
| == GP /aTON =
80" WHEELBASE

4 WHEEL DRIVE @X4)
‘2 AIND 4 WHEEL
STEERING
LU L5 GO,

,,/ B DEARBORN OCTOBER I94| MICHIGAN. "~ .

o COPY TIGHT 1941 :

. . D MOTOR COMPANY
£ ] Deurbmn Michigan . :
’/ - i All Rights Reserved . N

S S OO N VU SO S O T AN e e R RS T .




DEARBORN, MICH.

FORD MOTOR COMPANY

AMERICAN WHOLESALE BRANCHES

Alexandria, Va, Dallas Jacksonville Omaha
Atlanta Dearborn, Mmh Kansas City, Mo. - Pittsburgh
Buffalo : Denver Long Beach, Calif. Richmond, Calif.
Charlotte, N, C. Des Moines Louisville St, Louis . L
Chester, Pa. Edgewater, N. J. Memphis Salt Lake City v
Chicago Fargo Milwaukee Seattle
_Cincinnati Green Island, N. Y.  New Orleans " Somervilte, Mass.
Cleveland Houston . Norfolk Twin City (St. Paul, Mlnn )
Indianapolis Oklahoma City
L]
. . Instructions for Ordering Parts

'I'—AIWays give Part Number and Name of each part ordered.
2—Specify whether shipments are to be made by freight, express or parcel post.

Telegraph Code
We list below a.brief General Code covering miscellaneous instructions relative to the ship-
ment of parts.
Angra—Express at once— Booba—Ship fast freight—
Anile—Express direct to— Beaga—Post today sure.
Brewa—Advise how and when shipping.

** Manufacturers List Price not subject to regular discount

* Not subject to regular discount.
# See Forms 7133-4-5 or 6 for Net Price.

-,

'




SERI§ES

1000-1250
1351-1499
1500-1723
2006-2449
2450-2553
2594-2872
3000-3451

- 3500-3743
- 4000-4799
- 4800-4999

5000-5149

- 5150-5224

5225-5299

- 5300-5515
5550-5818 -

6000-6928
7000-7449

| 7500-7646
8000-8499

8500-8599

- 8600-8633

9002-9269

- 9270-9420

9421-9499
9500-9699

- 9700-9828

- S6Y TD

INDEX TO GROUP NUMBERS

GROUP

‘Wheels, Hubs & Rims -

Spare Wheel Carrier
Tires

Brakes (Service)
Brake (Controls)
Brakes (Emergency)

Front Axle

Steering Gear

Rear Axle

Coupling Shaft

Frame & Brackets _
Battery Brackets & Parts
Muffler & Exhaust Pipe
Front Springs

Rear Springs

‘Engine

Transmission
Clutch

Radiator

Water Pump Assy

. Fan
- Fuel Tank

Fuel Pump

Manifolds, Clamps, etc.
Carburetor

Acc, Spark & Throttle
Control Rods -

SERIES

9904-9974
10000-10449
10500-10649
10650-10848
10849-10899
11000-11516
11648-11688
12000-12327

12405-12425

13002-13399

13400-13799

13800-13899
14054-14621
16000-16149
16150-16449
16450-16524
16525-16599

-16600-16799

17003-17088
17260-17499
17500-17674
17750-17999
18000-18199

18400-18600
18650-18675

GROUP

' Carburetor
"Gene'rator'
" Cutout -

Battery

Instrument Cluster & Ammeter
Starter Motor

Lighting Switch -

Ignition Coil, Distributor,
Condenser ,
Spark Plug

Head,Fender & Cowl Lamps oo
Lighting Stop, Tail & 3
Dome L1ghts '

Horn '

Wiring

Front Fender

- Rear Fender

Running Board

' Rumung Board Shields

Hood .

Tools " ,

Speedometer

Windshield Wiper-

Bumpers

Shock Absorber
Miscellaneous Accessories
Oil Filter '




A Page

Accelerator.--.‘..ll'l;... lllll l...llﬂ.". 41
-A-ir Cleaner..."...'i..l...l....'."..". 59
Axle-Front(2 & 4 Whi.Steering)... 7

Axle-Rean(2 Wheel Steering).....,. 14

- Axle-Rear(4 WhLStrg.) . vevvecvereas 7
. -~ B ﬁ

Ba_-ttex'-?.oo-coo.oo.-.oon-oloootc;--ooo-..-o-‘ 43
Battery Cla-mpcouOliooolCOOCCOtoccnoool 18

Brake Controls-Emergency........ 5 -

Brake Controls-Service......cc..c.e. 5
. Brake DIumMS...ceecevesaversrsesseresres 1
‘Brake Lever-Hand........ccoevvvveeee 2
- Brake~8erviCe...c..ccecrrecsrscvnrsnnas L

Bumper-Front...cececeeererenccereceres 86
Bumper'Rear.....uu.--.u--;- sscssees 5'7'

Cc

Camshaft...covreeroreeesorarmorssorees 22
Carburetor....ccececsnressrsssnscssesies 39
Chain-Tire..ceeeessrcessssaseesescssesss 59
Clutch,.vesmcensseaosrarcsssrsrocssasncees 29

COil'IgIlition‘c-oo_o..ooo-.oonoo-.oo.ooo... 45 .

Condenser..iviveiscrsieessseseccnsonses 45
Connecting Rod..cccuvveseicecscscane. 22
Control-Choke & Throttle....covs.. 41
Crankshaft.....cccciecececnersencscencss 22
Cylinder,..ccovissrencannees cercrsssacare 21

D

DISHBULOT . evveeseeereeeseersreesusnses 45
* - Drive-Starter....ccccceiieerescecenes. 44

'MODEL GP CHASSIS PARTS

Fender_s...u-.-...u..-..-".. ----------
Filter (Oil)lll-!.Ill‘.ll'l‘-.....;...lll

Fuel Systemnan.l.ool.0..00‘000.‘0..‘.‘
G

Gauge-Fuel......ccauueeen.
Gauge-0il Pressure,..........
Gear Shift......eceevvecerscerannonces

Generator.....ccceeieeereesnencecnnes

.Guard BrusSh.i.ceiceecorcesennces

H

Hoodll...IDlllC..ll'....ll’..‘.l.‘l""'

'Horn...'... ------ ll’l'.ll'..lllll.ll.l....

- Hub & Drllm...;..................;'-.-

I

Indicator-Generator Charge.....
Indicator-Temperature............
Instrument Cluster......c.cceev.e..

L

Lamp=-Head,............ R .
Lamp-Headlamp Indicator.......
Lamp-Instrument Panel..........
Lamp-Rear........
Lamp-Head (Blackoub......

43

43
29
42

34

55

52

43
43
43

48
52
52
50
48




INDEX-Continued

Manii()ldsl"“.:ﬂ .‘..".'.0.0.Il'.l"....'.. 37
Mirror_Rear Vlew...‘l.l‘.""O‘..t.. 56
Muffler‘.....ll‘.'I.'ll.'..‘l{l......'..l‘ 19

P

Pa.n-ﬁngine............................. 25
Pan-Oil.. sevesasesnsses crrescssessssassase 25
PistOn..cicesrecerccrenscsecessscnsennnces 22
Pump- Fuel.. PR ¥/ {
Pump-011 25
Pump-Water.,...cocecrrercnansscrennes 35
Pintle Hook...... eeasssasansrsrsssesseas 18

R

RAQIAtOTvevvvvernssneereeesonessssnsnnnes 32
Regulator"‘voltage....ooooo.na-a---n-- 43

. Reflector.....................---........ 50

Rivets-Frame.lttll....l;IllI ---------- 18
Rmming Boardn.o.o..n..ol‘l.l..o.o..o.! 55

g

" ShOCK ADSOTDET uvvireserrsneseserennrs 58

SPEEdometer......u..--.“...uu-u'--- 56 )

Spring-Front....... nsnesssensasass vess 19

Page

Page
Standard Parts- Numencal List 66-7
Starter Drive......ivesees .............44 '
Starter Motor...... eresocassessnscanase 43

: Steerin.g Gearl-ooooooooc' secsasnrsranes 11 V
SWitCh-Lighting.u.......-..-......... 45

SwitCh_Sta-rterCOOOCCC.‘.....lll..‘.tl 45
Switch-Headlamp Dimmer......... 52 _

T

Tank-Fuel...ccoceivereeecensnruescnnnnes 36
Tools..... ceeessstsnnsrresasossssercssnnss 3D
TransmisSion....e.esissescsccesiveees 26
Thermostat....cceeeeecrrenrrocoenvanses 35
Transfer Case.icceceecrssssessovernee. 31
Transfer Box-Steering.....coeeeu... 14
. | ,

Universal Joint-Front Axle........ 28
Universal ]omt-Rear Axle......... 28

v
va}-vesooo_oooo.o;o-;---n --------- ooo‘ocaa-’oo.25 .

Wheels, Hubs & Drums......'....r... 1
Wiper-Windshield...,.cc.c.e00eeveeee 56

Spring-Rear--on------ao-oo;ooo-o.ooo.lb 20 Wiring --------------- PSP ORrER OISO SIIROISIOIETS 53

. N | ) .~ ' MODEL G P BODY PARTS

For quick reference all Body Parts have been divided
into groups as listed in the Index below.

GROUP ' Page

BacK.....cirveivreennanens cescsensens seeess B1
Body Photograph.. ersscacecenses ....60 _
FLlOOT eussieseresiaisrsoressrorenaronsasnes 61
Front............ vesstase erevssersssnanases O1
Seat......... esesa cesssansss 62
Side...cccivenens. vecarsases reesesessssonses B3
. . TODeesreressaserssssssvassnse vereenes _.......63
' Tool Compartment ....... vessenanis ..o 64
: Windsh:eld ....................... asnennse 64




FINISH OF STANDARD PARTS

(ol o

The ‘S" suffix on numbers covering Standard Parts repre-
sents the ﬁmsh of the part as shown by the following list:

Numbers w1th suﬁ‘ix S ....... .. e Plain

Numbers with sufﬁx S-2........ e R aven ﬁnlsh
Numbers with suffix S- 3 ................ . .Black Japan
:Numbers with suffix S-4................. Raven finish and black paint - i}
&Numbers with suffix S-5....... . e .Copper plate '
Numbers with SURx $-6.. ... ..., " Nickel plate
* Numbers with suffix $-7. ... .. T . .Cadmium plate
Numbers with sufﬁx S-8....... oL lo. Zine plate
Numbers with sufﬁx S-9. baw e DR .Blued___steel (obsolete) (I
Numbers With sufﬁx S-10. .. ool .. Tinned -
Numbers with suffix S-11................ Terne coated (obsolete)
Numbers wirt'jh suffix S-12. .. . P . .Lacquer to match trim
oL Numbers with suffix 8-13.. ... .. e C_hrome_ plated _
Numbers with su{'ﬁx S-14................Nickel plate—Butler finish
Numbers with suffix S-15................ . Oxidized B

‘Numbers with snffix $:16. ... .. e Lead coated

Numbers with suffix §-17. . .. e .. .Raven finish and brown paint,
. L o _ : head only {(obsolete)

Numbers vﬁth-éuﬁix S18. .. .Case hardened

Numbers with -snﬁix S-19. ... . . .Brass plate

Numbers With suffix 8-20..... .. R .Cement coated . ‘

' Numbers with suffix S-21... ... . e .Lacquer for identification .
Numbers with sufﬁx §-22...... SR Chrome plate—Butler finish
Numbers with suffix $-23. .. ... e Rustless steel—head polished
Numbers with suffix $-24. ... ....... e Hot tin coated - '




: B : &
JONYSSIVNNOOIY | ISVEJIIHM. 06" 3AL

40 133HM b ‘NOL ¥ LNIWNH3A09'SN d9 TIGON
- R esAvs St e




CHASSIS PARTS AND PRICE LIST

[3
N:‘;:LH é’ LIST PRICE PART NAME :T:T':: MODEL
Wheels, Hubs and Drums
6P 1oi2 06| Futohes]l Lub-IE 0 | 1o
GP 1013 06| But-wisel hub-1E To.] 10
GF 1015 B.50| Wheel asey-16 x 1. 00 5T 5
ar 1089 0% | Retainer—plvet oll seal % g
355483-5 5 /16-2h Hex head bolt -epecial 16 32
34ok1-8 5/16 External tooth lockwasher 16 32
. Reqd.for plvet oll seal reteiner %o steering knmuckls
GP 1092 .08] Gasket -pilvot oll seal retainer to uckle
GF 1102 | " 8.5 EIb & Grwm assy-FE o
gr 1103 % B.50| Wb & drom aeby-TH I
. GF 1107 05| Bolt-whsel hub-am 0 | 16
. GP 1108 05| Bolb-whoel Lub-IH 0 | 10
- GF 1110 .03 Bolt-wheol mib-to ariving flangs Front & roar 2l
~ GP 1124 05| Lockwasher-wheel bearing lock mut n N
GP. 1139 50 Cap-hub E A
GP 1177 +55 | Retainer-vwheel gromae L N
GP 1201 . **5.05| Cone & roller assy-frt.& rear wheel bearing-immst & ouber 8 8 | rimken #8590
GF 1202 . *¥1, 95| Cup-Tront & rear wheel bearing-immer & outer 8718 | Timken 18520
oGP 1218 +05 | Lockwesher-whesl bearing T '
GP 1i81 1.50| Suppori-spare wheel 1 1
’ 20831-52 7/16-20 x -1/ Hex.hd.bolt 1 1
33802-22 7/16-20 Bex,nut 1 1
sh308-82 7/16 Lock wesher 12
. Reéd.for gpare vwheel supportekc rear bumper inmpact
o - ber to reinf.bar & arm-inner
i B037I-58 7/16-20 % 7/5 Tex.head Bolt A
22802-52  7/16-20 Hex,mut 1 1
Jh808~-82 7/16 Tock washer ) 1
Regd.for gpare wheel support to &blmper reinf,
bar .
L)
Service Brakes
QP 2010 6.50( Breks front mssy- RE 1| g2
P 2011 6.50| Breke front assy LE 1 | 52
_ 31&80755 3/8 Lockwagher 12 2l
355558~ 5/8-2h Special Hox Hi.bolt 12| 2k
Reqd. for breke assy to steering knuckle
6T 2013 2.00| Tlate aasy-brake howsing : I
GP 2018 1,50| Shoe & lining mesy-breke- forvard L L
3G15-8 9/64 X 9/32 Speclal tubuler rivet-mpocial | B0 | 80
Regd, for brake ghoe & linfng rivet
GP 2019 1.90: Shoe & lining-reverae brake L L
GF 2071 65| Tining-vrake shos~ Torward " L
GP. 2022 1.00| Lining-brake -reverse brake 4 T
GP 2027 ,10| Pin-brake anchor . 8 8
351466-52% Lockwasher-brake anchor pln-special 8 8
33846-57-881/2-20 Bex nut-brake anchor pin B 8
GP 2028 .10| Cam~reke anchor pin 8 2]
914 2030 #12| Plate-breke enchar pin I L
GP 2035 - .10| Spring-brake ghoe return N N
GP 2038 .10| Eccentric-broke adlusting 8 a
3RBOT-57-38 378 Lockwasher 8 8
33800-87-58  3/8-2L Hex nut ; 8 8
+Regd. for brake adjusting eccentric
GF 2061 2,50| Cylinfer asay-front breke ' TE gk
34905-87-88 1/% Internal tooth lLockwashor L L
20500-87-88 - 1/%-20 x 5/8 Hex head bolt . ok L _
Reqd, for brake oyl.to brake plate -'i
- § Froob & desr ¥ ont only ' )




S fotor EM sy,

CHASSIS PARTS AND PRICE LIST

Basic numbera only shown on illustration. QOrder by Part Numbers shown in list of f)arta.

: : : : ¢
. Tgr E073 _ ".45| Bracket-brake hose -front & rear EXN N
01Y 2073 . .12 | Bracket-resr brake hose 1 '3 -
GP 207k ) .80| Commector-brake lins bec sxle-front & rear 2 2
GF 2075 —.20| Commsotor-front brake line-1eTt 1 T
TGP 2076 .25 Fitting-brake master cyl.outled 1 1
GP 2077 . +25{ Bolt-brake master cyl.cutlet 1 1
oGP 2078 e : 1.25] Hose .Sy~ hrake 5 3
GE  2079.. Hose esay -brake -front 107 long 3 §5
GE 2080 .05| Cofmectlon-front brake cyl.inlet i) §h
91T 2OBL 01| Clip—breke pipe to frame : 5 5
L Used as headlemp wire to fender apron clip )
1 Used ap gasoline tank to mstralner tube to FH side raill"
clip ]
5ol 3-52  5/16-2h Bpecial carriage boli 1 1
3L806-82 5/16 Lockwasher 1 1
33768-52 5/16-2h Hex nut - 1 1|
Tegd.for gasoline tank to stralner Tabe to TE side ]
[ rail clip ] |
GP 2081 - .60 Clip-breke hose suspension- For roar hose 3 3
) T10k5-g2 #8-% x 3/3 FIl1ister hend acrew 3 z
3hos2-87  #0-32 Hex nut 3 3.
: . . ZL80e-87 #5 Lockwasher 3 ERl
| E _ ] T Reqd.for braks hose suspension clip i !
i GOLih-8 1/h x 3/% Ri.Hd,sclid rivet . ] 2 2|
B Beqd.for front brake hose brib.to side rail to #1 I
L T - _ cross member brace }
: GE . 20BaR . .20 Zracket-front brake hose . o i I
] .5 GF 2857 Spring-brake hose retractlng-rear 1 1
GF »OBT . 03| casgket-brake hose-Front & rear _ . . 1T e ) .




PoENUine -3 -

CHASSIS PARTS AND PRICE LiIST

34807-7
33800-57

it

fll
il

351466-524

2018

. ‘Basic numbers only shown on illustration. Order by Part Numbers shown in Hst of parts, o= . N
1A 2135 7T .03| Wut-brake pipe 1/h T % 1 6] & : .
2 Reqd,for distributor vacum tube .
. 2 Reqd.for tube #P-9237 tank to strainer
' : B Rogd. for tubs FGP-0360 pump to card. -
GPF 2133 . L03| Wut-breke pipe ! - i 12 | 12
GP 2140 5.50[ ‘Cylinder assy-brake master-complete IS 1
. 25032-52 5/16—21!- x k.25 Hex.hd,bolt 1 1
2lighl-52 5/16-1B x 2.25 Eox.hd.bolt 1 1
¥ ' FR06-5 5/16 Tock washer 2 [ 2
I5790-8 516 - 2% Hex,rut T T
Reqé..for trake mesteT oyl.to side rail

000

2169-ASS'Y
. . . — . ] Basic numbers only shown on illustration, Order by Part Numbers shown in Hst of parts.
- GBF 2183-A [ ‘ ‘ .35 | Link essy-brake master cyl. . . |

GP 2iks i - .20| Spring-master cyl.piaﬁon and retainer seay 1 1




CHASSIS PARTS.AND PRICE LIST

LIST PRICE

PART NAME

SEEERFNG

XA

‘MoDEL

ey iy

..\.0\..

2204
2208

2206

L—2196

2201

Basic numbers oniy shown on fllustration. Order by Part Numbers shown in list of parts.

é1h9

GP .02| Gasket-front brake cylinder inlet comnsotion 6 [g12
. GP 2150 .20 Bolt-front brake line comnector” 2 [
Gln 2151 .01 Gagkot-master cyl.outiet-large 1 1
A 2152. +OL | Gasket-brake master oyl.outlet-small 1 i3
GF 2155 2.75 Cylinder-brake imhtez_- 1| 1
GP 2160 15| seat-master cylinder check vaive 1 T )
GP 2162 .60 Cap assy-breke master oyl,tilier 1 1
TGP 2167 .05| Gaskeb-brake mester oyl.filler “eap T 1
GP 2169 .60] Plston asoy-brake mester cyl. 1 1
GP 2173 .20| Cup-brake master cyl.primery 1 1
- GP oAk «05| Rlpg-brake master cyl,plston emap 1 1
GP 2175 -25| Cup-btreke magter cyl.check valve 1 1
GP 2180 +20| Boot=brake master eyl. I 1 1
GP 2188 .05| Flate-treke mapter cyl.plston stop 1 11
GF 2190 1.253( Cylinder-front brake a &4
- GP 2102 1.25| Cylinder-vear breke 2
. GP. 216k -20] Plston assy-trake wheel 1" dim,-front L] s
GP 2196 .20| Plston apay-trake wheel-yvear-7/8" dia, N
ola 2201 .20 Cup-breke wheel oyl.-front-1T dia, )
GP 2201 .20| Cup-brake wheel cyl.-rear-7/o" di=, F
GP 2004 .10 Spring—raar treke wheel cyl,piaton-veturn 2
‘"GP 2205 10| Spring-front breke wheel oyl plston vetuwrm 2 [
GF 2805 .15| Boot-breke wheel oylinder 8 3]
GP 2208 .10 | Bcrew-brake whesl cylinder bleeder L i
3L867-5 3/8 Tockwesher, 12 | 12
33786-52  5/8-2% Hex nut iz ] 12 .
. ] } Reqgd.for rea.r brake asay to rear brake diasc. ﬂange
GP 2°10 6.50| Praxp -rear assy-RE . 1
GP 2211 6.50| Brake rear nasy-LE 1
TOiA 2eLICA .01} €llp-trake pipe o redlus Tod 2 | 2
Regd.for fuel 1ins to hand brake guard support olip .
. 20309-s2 1/L~28 x 1/2 Hex hd bolt 2 2
34B05-32 1/4 Tookwasher 2 2
33796-82 1/4-28 Hex nut =) 2
Reqd.for fuel line to hand brake guard support
i Reqd.for brake cyl.te brake plate
GF =l 07| Ciip-brake pipe to Tear axies T 1
GP - 2257 .75] Spring-breke hose retracting-rear 1
GP 2261 5.50 | Uylinder Aamy-Toar brake ] 5 2
34005-87-88 1/& Internal tooth lockwesher L [
) 20300-57-88 1/5-20 x 3/8 Gex head boit [ w
§ Front ang




W‘&ﬁﬁm

CHASSIS PARTS AND PRICE LIST

= i
. NS:ARE;R 'é LIST PRICE . | PART NAME %:ﬂa%‘va_ MODEL
Tep 22?3’;*E . 35| Pipe amay-brake ] 1 1 '
Eeft front vheel tee o right front wheel tee line
"GP 2mBhB | | .55| Pipe apsy-breke 1 1
Master cyl.to left front brake hose 1ins
GP 2265-A | . 75| Pipe aesy-trake T
: Maater cyl.to left rear bralte hose line
GP 2265-B |, -75| Pipe assy-brake- master cyl.to left rear brake hose line 1
gP 2966 1 .70| Pipe msgy-brake- right front wheel cobnsction tc tee line 1 1
GP 226TA | - -+ 90| Plpe assy-brake il
. Right rear vwheel.to tee line
GP 2267-B | .90| Pips assy-brake-right rear wheel to tee line 1 L
GP 2268‘A.J " 15| Plpe agey-hreke 7
. ™ Left rear wheel to tee line
- ' GP 2268 B ' 45| Pips mssy-brake -left resr whesl to tee Line 1 n
. GP 22"{9 11 2.30| HEracket-rear axle to brake plpe tee 1 1
B0ZB5-52 1/4-P8 X 1 Gex.Bha Tolt 1 1
3hB05-52 1/b Tock washer 1 1]
33796-52 1/1-28 Hex.nut 1 1]
Reqd, for rear axle brake plpe to brkt.to brake line i
comnection
GF 2291 2.30| Bracket-front axle to braeke pipe tee 1 1
20385-82 1/4-35x1 Hex.hesad sirew 1 1]
S3796-82 1/ 4 -8B Hex.out 1 1!
z4805-82 1/ Lockwasher 1 1

1l regd. for front axle brake pipe tec bracket-
to brake line connecticer .

0GA 2hlp .« 02| Clip-brake retracting spring [ ) o
1 Reqd.as “cTuteh pedal retracting spring to trana.gear

| case
. . 1 Regd.as btrake hose retracting spring to rear axle
' housing clip

Service Brake Controls

Lo oksh .20 [ Pad aesy-clutcn & breke pedal R ]
FBIO-52  §/16 Look vasher - 31 2
Rogd.for clutch % brake pedal '
GP 2455 - 7.50| Pedal~brake £y 1
GE 2u62 .50| Rod-brake pedal tc master cyl. T 1
33802-52  7/16-80 Reguler nex,nut 1
‘ Reqd.for brake pedal to meater cyl.rof nut
GF  2koT o 3,75} Bracket-pedal . : : 1 1 .
B0%67-82  5/16-0% x 7/8 Hex.nesd bolt _ S s T
: ) . 3hB06-5 5/16 Lock wesher .3 3
. . Reqd. for pedal brkt,to frame master cyl attaching
- plate : X
GE 2475 ¢ L. 20| Bracket-pedal—Ath buahings 1 1
Emergency Brake and Hand Brake Lever
cP 2558 - ) 5.75| Erake asey-hand. - £ 17 -
31018-87-8 1/4-20 x 2-172 Fi11.hd screw 1 1
33755-57-8  1/5-20 Tex.nut 2 )
. - Reqd, for hand brake end-upper T
GE 2614 2,50 | Drum-hané brake 1 1
UBOT-§  3/B Tockwasher 4 I
33786-82 5/8-2L Eex mut L N
3555518 3/8-2h x 1-1/8 Bex head bolt-speciel % AR
. ] Reqd.for rear U/J flange to hand brake frum -
- : OlT 2616 ] .05| Screw-hand breke bend aenchor clip ad). T 1
' . - GP 2620 ' 1.50( Lining-iwnd breke - _ T 1
' " GUELT-8 178 x 9752 FIat hoad tubilar TTeet T 1
Regd.for hand brake lining to band




GEN Uiy
s,
‘._,_‘..fcir ({ )
SAETE

-6 -
Fore fotor Compony, |
. CHASSIS PARTS AND PRICE LlS

LEBUING
aT T
St

S3FiE

~ g70

2630 2857

72018-S
73928-5
72010-S
© . 73899-§—— &=

2616

2826
2854

2632
—2642
—31218-S7
2634

33795-S7
2805
2648
26i4




CHASSIS PARTS AND PRICE LIST

PART

<
NUMBER ".; LIST PRICE PART NAME ZIERRING, MODEL
: H 1 . . rw | 4w
GP 2630 : .25| Link-hand braeke to trana, ] 1 1
T3B5-57  3/8 x 3/8 Clevie pln 1 1
TEL0-5 178 x 5/8 Cotter pin 1] 1
Reqd. for hand braks to trens,1lnk '
T3920-57  1]2 x 1-3/16 Clevie pin 1 1
N TED].S-S 5752 x 3/ Cotter pin 1 1
Reqd.for hand brake to trans.link to hand brake
B . band cam )
01T 2632 +20} Cam-hand breke band . o o
73905-87-8 3/8 x 1 Clevis Pin 1 1
72016~ 3/32 x 3/% Cotter pin 1 1 i 77
. - Reqd.for hand breke band cam to rod
Q01T 2634 @ .04] gSpring-hend treke release P 2
01T 2635 .06] spring-hand breke compression 1 1
OLT 2640 .03] Sprirg-hand breke band aupport 1 1
- T obke +20| Rod-hand brake band adj. 1 1
GP 2648 1,50 Band-hand breke & lining asay 1 1
GP 2750 1.30| Guard-bhand brake 1 1
20315-52 5/16-2h x .56 Hex.hd.bolt 3 3
24B06-3 5/16 Lock washer 3 3
33988-32 5/16-24 Hex.nubt 3 3
Regd.for hand brake guard to # crose member
GP 2751 .55} Support-tand braks guard T 1
"B0GED  5/16-2F x .56 Hox.hd.bolt 6 | ¢
3L806-3 5/16 Lock wasgher [ P
5575882 5/16-2L Hex.mat g &
L Reqd.hand brake guard suppgrt to slde ratl
2 Reqd.hand btrake guard eupport to hand breke guard
BB 2780 2,75| Lever asey-hand brake 1 1
20009.57-8§ 3/8-24 x 1-1/h Hex,head bolt 1 1
350%0-57-8  3/0-2L Hex.mut-slotted-thick T 1
7B009-5 3/ 32 % 5/8 Cotter pin 1 1
. Reqd.for hand brake lever to sec%
B 2785 .20} Rod-hand brake lever pawl 1 1
TSR 10| Povi-hend traks Tever T 1
B 279 12| Button-hend brake lever pawl rod 1| 1
B 2793 +02| Bpring-hand brake lever pawl rod 1 1
B 2795-B 15| Sector-hend breke lever 1 1
20368-52 3/8-16 x .88 Hex.head holt 2 2
SEBOT-8 378 Look washer 2| 2
Reod, for hand brake lever sector to trans,gsar shif
housiné ] *
or 2805 15| Nut-hand brake adjusting 1. 1
78 281L4-n -.02| Clip-hand brake cable -spfing lock clip-for brake home L L
GP 2826 5[ Bolt-hand brake olevis to cam ] : 1 7
GP 2853 .50 Tomnector mesy-Lend hreke lever &0, cam 1 I
T 2854 - +20| End-hand brake rod adjusting 1 1
GP 2857 .351 Clevis-hand brake lover fo cam 1 1-
73925-87-8 5/16 x 1-3/16.Clevise pin 1 1
72010-8 1/8 x 5/8 Cotter Pin 1 1
Reqi.for hand brake lever to cam clevls to hand
brake bapd cam

Front Axle (2- Wheel Steerlng)'

Front and Rear Axle (4-Wheel Steermg)

95 'GP 1089 Retalner-plvet oil seal . )
3554838 5/16-2% z 1/2 Hex Hd bolt-speclel. 16 §32
3hohl-s  5/16" External tooth washer L7 16 | §32

Regd.for steering kmuckle oil geal

§ Front & Tedr




_— D | CHASSIS PARTS AND PRICE LIiST

JF 3283 34083-5 72034-5
. 34941-5 34807-S Qé/ o 351059-S
355483-5 3287 — 33786-S
1089—= 34807-S
24916-5 - 33
‘ Nz
1092 33086
| 357699-S
: !l y 3ia9
alasA/’u 353064-5
\ 3105
- 3138 : 34807-S
355552-8
ce9 s
: 1201
316l 1202
T2008-S 1201
3290 - 1218
4252
3326
y 4252

3128

307
- 24622-5
358074-8
3215

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

.05 GP 1184 Tockvasher-whesl bearing lock ﬁut 2 &b
. .50 GF_ 1139 Cap-hub . Tz | gk
L ] ] 3955352-5 3/B-24 x 3/% Speclal Hex Bd Tolt 12 [ gal
. . . 34807-8 3/8" Lockwasher 12 | g2k
; : Reqd.for brake disc
! - .55 GP 1177 Retalner—wheel grease ] i 2 &
; P 3001 Axle - front masy 1
: GP 40018 Axls-rear assy 1
GP LOO4-B Housing-diff.& rear axls asay 1
35,05 GF 1201 Come & roller assy-frt.wnesl-inmer & outer | § | §8 {Timken 718550)
#1,55 GF 1202 Cup-front wheel bearing-lmncr & outer L | .| (Timken #18520)
.05 GF 1218 Vasher-whoél bearing thrust 20 g
-GP 3016 B.00| snelt-front axle-FHE i 1 §2
GP 3017 ’ T.Q0| ghaft-front axle-IH 1 §2
GP 3031 ~+30] Retaincr-front axle ghaft gremse-owber 2 §h
GP 3034 « 35! Rotainer-front axle ehaft gredse-inmer 2 §h B
oP 307k 87,50 Housing-dlfferential and frowt axlo-agsy il 1
&P 305 11.25|- spindle-front wheel bearing-ampy 2 gl
GP 311p 5.10( Arm-steering pivot-eesy-RE 1 2
GP 3113 5.10 Arm-steering pivot-sssy-IH 1 +2
Pl . ] : 33786-8  3/8-2L Fex nut 16 | §32
- j ] : ~ 3h807-8 3/B Lockwasher 16 1§32
: i - B Read.for steering arm .
Ul . § Front & pegr + Rightfront &_lleft rear on 4 vheel stesr. t Left-front & right regr on [ wheel atesr.

| T




CHASSIS PARTS AND PRICE LIST

4224

34922-8
355699-8

356126~

~357202-

356504-8

4842

4676
-4681
4619
4630
4828
4659

4209

- |4022

4221 -

34941-3
|eoo46-s

358046-S

" ?ﬁ(“@ |

3306

1013

I : 20468-8
34807-8

3208
3204
356504-8
357202-8 |
3561265 |
"9

— 4236
4228 — 4211
Basic numbers enly shown on illustration. Order by Part Numbers shown in st of parts, - '
GP 3115 .45 Bolt-spindie 1 1; &
GF J117-A .03 Shim-steering pivet arm-, 003 AmReqAsReq
GF 3i7-B | ~.03| Suiln-steering pivot Arm-,005 IAmRoghaReq
GP AN17-C .. 0h| Shim-steering pivoet arm-,0I0 " AaRegfisRey
. GT F17-D Lok| ehim-pteering pivot arm-, 030 f.oReqieReq
GF 322 .02 Pin-spindle bolt locking in §8
GF 28 5.10] Arm-lower steering ‘ 1 52
34807-8 3/8 Loclvasher 16 | g3e
33756-82 3/6-2L Hex mut 16 | §32
Reqd.for. steering am to lmuckle
GF 3155 < .10 Beel-front exle Tivot - L §5'
GP- 3139 L12[ Strip-Tront axle pivot oIl seal pressure L [
ePF ko 2.35] Cap-steering spindle pin-assy : 1 §2
GP 3148 -A 16,75 Enuckle-steering-RE 1 §2
' A57659-5  Stud 5/0-2b Special 16 | gso.
Reqgd.for steerdng kmmekle R & IH :
33911-5 3/0-2L Hex check nut” 2 §h
2 Reqd,for stesring kmuckle brikts.stop screw .
GP a19-A 16, 75| Enuckle-steering-TH ] 1] g
SEH0BI-E 12" Pipe plug-oxtended heed-special =] &
355506-5  3/5-0h Speclal hex head Atop ecrew 2 | &
33911-8 3/8-2h Hex,check nut 2 S
Regqd.Tor steering lmuckle

Front and rear




°

=10 = .

_;,/@n»-w.,,.

CHASSIS PARTS AND PRICE LIST

N:‘:;LR g LIST PRICE i . PART | NAME :'I.:ER]:‘: MODEL
GP %161 *#1,90[ Reller & cone epsy-front axle spindle bearing N B (Tim]mn #11'590}
GT 68 %1, 50| Cup-front axle apindle bearing L85 [ {Tiaken #11520)
eP 3200 57,50} Joint-front wheel universal-asgay 2 gl -
TEIo6-5 Wub-speciel Hox .75-.16 51 §F
36505 Wosher-&riving pimlon nub ERED —
, -~ 357202-8 Cotfer pin-.109/.705 &le.x'1.50 speclal 2 [ sk
Regd. for miversal Jodnt louckle 1
GP 520k 5.25| Flange-front hub driving ) 3
) 03 GP 1110 Bolt-frent axle shaft flange 12 12
3480T-8 3/87 Lockve.sher 12 12
- Reqgd.for froot hub driving flange
GP 3206 _63.50| Universal Joint ond 6Xle enaflt Assy-front Whesl-FE 1 52 . -
CGP 3207 62,50 Uhlversal Joint and axle Ehatt ﬂasy—ﬁ’@nt vheel—I:E . 717 gz | 74‘-_77
GPF Z205-A _Ob| Shim—universal Jolnt adjusting-,O0L0" aa | raqd
GP 3208-B 05 EhimTuniversal Joint adjusting-. 050" as | reqd
GF 3215 5. 75| Cage-front wheel universal jJoint 2 &h
' 35B074-5  Baill-11/16"-special _ T2 | san
Reqd.for front wheel universal joint cage _
GP 3216 , 05| Ring~front wasel universal joimt, BhAfG rew&lner Emap 2 §h -
GP 3217 .40| Retalner-front wheel wmiversal jolnt shaft 2 §h
24620-5 #8-22 x 7/16 Fla¥ hend mcrew 6 | §12
Regd. for frt.whl,univ,jelnt shaft Tet.inmer rece
P 3218 2,75] Pin-universal joint pilot 5 o
GP 3219 2,251 Pilot-front wheel universal Jjoimbt . 2 sk
GF oL il,75 | Anco-front wheel universal Joint immer 21 & I -
GP 3283 3,00 Tube-spindie connecting rod T g2
. o
18 87 .07 | Clamp~spindle commecting rod-for drag link 1 §5
340p9-5 5/16-24 Esx.slotted nut 1] 8
72008-8 1/16 x 5/8 Cotter pln 1 §5
- 22228-5  5/16-2h x 1-1/8 Hex,hd,bolt-end drilled 1 §>
Reqd.for drag link ~lawmp & &P 4190
51 3287 .15 | Clamp-spindle connecting Yod ] a 5k N
| 2l916-82 3/8-2h x 1-5/8 Hex heed bolt .| 2 0
3h0B5-82  3/5-2% Hex nut 2 | & ]
~ SLB0T-8  3/5 Leckwaaher 2 | &
Reqd.for spindle commecting rod clamp .
GP %50 ’ TI1.75| Fnd apey-epindle connscting rod-IH -also for GPE161 &GPHIET] o §5
Rogd.for epindle commecting tle rod
Reqd.for drag link asay .
GP %89 1.75|_End appy-spindie comnecting rod-FH -also far GPMIET 1 83
35304 3-87-8 1/4-08 Fitting 2| B
) ERegd.for dreg link ball cap
Ge 3306 2,00| Tink assy-drag-less adjusting end 1 1
351059-5 1/2-20 Slotted hex.nut-special . & | 810
72026-5 1/8 x 7/8 Cotter pin . %] §10
. Reqd, for drag link and tie rod tell stud & tr.rods
114 3310 451 slesve drag 1ink adj. 1
78 3% .02l geal-gpindle comnection rod ard drag link duat L | §10
78 3336 -0} Retainer-stesring drag link & tie rod gromas ¥ | §10
GP. 3%65 gheft Jmuckle & epindle assy-front drive 1 1
TGP 3370 © 9.25] shaft assy-front drive ] 1 1
GP 3374 . 30| Washer-frant @eel universal Jolnt thrust 2 §h "
GP LO15 1.95| Cover-axie differentlal-agsy 1 §2
BOSWETE 5/16-18 ¥ 3/F Eéx head ol 0 [ 520
Sh341-5 516 External tooth washer 10 | §20
353051-8 Plug-flller 3/% 1 §2
3580485 . Plug-drain-3/4" o 1| 82}
Reqd; for differential housling cover
GF Loop .P0| Fiug-axle Glfferential caver vent T 52




~11 =

CHASSIS PARTS AND PRICE LIS'I;-

PART

STEERING

MODEL

NUMBER LIST PRICE PART MNAME
. Z-W AW
GP L4035 = .10 Gasket-4iffcrential hOUSINZ T | 4
GF 54206 5.50| Case-difTerentiEl gear T 52
GP 4207 13.75 tEse-IiTTorential gear-aagy T g2
.GP 5209 10,00] Gear and pinion-driving Qmiched set) T §2
' v FE55IT-5 378-2% x 7/5 Special Hex Bl bolt T 56|
Reqd,for drive gear to differential cage
SSTP6-5 37F © 16 Nut N
3565065 3/ WaBher L. &8
357208-5 7/bs x 1-172 Cot-berpin j ¥ §8
Heqd. for ariving pinlen and front axic shaft
GP  Lell _B0| shart-aifferential pinion 1 §2
GP 4215 1,25 Pinlon-differential 2 | &k
GP Lozl ¥*35.12] Cone and roller assy-axle difTerential bearing 2 §4 | (Timicon #£4780) -
GP Legog *2, 0| Cup-axle differential bearing o [ & | (Timken fol721)
355600-5  1/2-13 x 2-1/F Special Hex EA bolt A 58
34952-3 1/2 Intermnl tooth lockwasher-heavy B | 516
Regd.for d_ifferentia.l bearing cap
GP La28 .10| Wagher-differential gear thrust 2 &
GP Leog- 204 shiw-axle differential bearing-. 003" o 3
GP 4229-B . CL| Shim-axle differential bearing-, 005" 2 §4
GP Le2g- <OF| Shim-exle éiffersntlsl beering-.010" 2 | k]
GP L229-D 04 snim-axle differentlal bearing-,030" 2 64
GPE 4230 10| Washer-differential pinlon thrust ) §h
GP Le3% 2000| Gear-differentisl 2 | &k
GP  agin 15| Hn-differential pinlon shaft lock 1 g2
GP lhese 22| Nib-wheel bearing 1ock . L | &8
Gr k281 .05 strap-differentisl drive gear screw lock [ )
86H La16 1,00| Cup-driving pinion beering-rear - . BEY §2 | (Timken #31520)
GP 46195 .60 Blinger-driving pinlon shaft oll 1| g2
B6H Ler1 1,50; Cone a._nd roller assy-driving pinion bearing rear 1 ga (Tmien #£31593)
GP 46p8 *¥1, 71| Cup-driving pinion boering-front 1 | g2 (Tduken #020z0)
Gr 4830 ~#*%2,89| Cone and roller sssy-driving pinlon bearing-front 1§ §2 | (rimeen #02872)
GP LWéng-A .05 enim-drive pinlon rear besring-.003". o | 8§k
GP 4659-B ,03] chim-drive pinion rear ‘nearing-.'dO‘j" X 2. &
GF 14659-C .05] Shim-drive pinion rear bearing-.0l0" e 30
GT  W659- .05| shim-drive pinion rear bearing-, 030" 17 82
oP L&60-4 04| Shim-drive pinion front bearing-.003" 2 sk
GE  4660- 04| Shim-drive pinion fromt bearing-.005" 2 | ¢4
GP U4660-C oh| Snim-drive pinion front bearing .010" 2 8l
GP 4661 .05| Gasket-pinion oil gesl 1 [
GP L6666 ,06]. Ehield-drive pinion duast 1 §2
GP 4668 .60| Spacer-drive pinion bearing 1 §2
oP U676 55 Ra’rainelf-drive pinion greame-assy 1 §2
GP h8L2 %.60| Flange amsy-wniversal joint axle end 1 §2
Steering Gear
aP 3505-B 2%.50| Gear assy-ptesring-less arm wheel & horn swlidch masy 1 1
B 3507 ,15| Clamp-steering column 1 A1
21hoe-gs2 5/16-24 x 1-7/8 Hex.nd Dolt 1 1
33798~ 5/16-24 Hex.nut 1 1
34846-5 5/16 Tock washer-heavy 1 1
Feqd,.for steering columm clsmp )
GP 3509 1.40 Tube asey-steerlng column 1 1
B 3517 .15| Bushing-steering sheft-rubber : Tl
GP . Fnel -A é_75 Sheft & worn asay-steering Tased 1ot 2960 units with 1 1
18.2 to 1 ratlc steering)
350083-5 5/8-18 Hox.nut-thin-special 1 1]
Reqd.for steering wheel to shaft
GP 35243 2.75| Shaft & worm assy- steering(used efter 2960 units with 1 1

14,6 +o 1 ratlo sbeering)

§ 'lFront & 1




-12 =

CHASSIS PARTS AND PRICE LIST

3626
3618
3626

Basic numbers only shown on illustration, ' Order by Part Numbers shown in lst of parts.

¥




13 -

Wﬁm

.CHASSIS PARTS AND PRICE LIST

NE;:LR g LIST PRICE PART. NAME —:—::-E% MODEL
B 353 "o | Plug-steering gear oil filler ] 1 1
GP 3539 .02 Nut-ateering sector ehaft adj.screw Tock 1 1
GP 3548 2.65| Housing-steering gear-with bushing ,lower brg.cup & plug 1 1

20282-82 T7/16-20 x 1.12 Hex.hd bolt-end dvllled 2 o
33981-82  7/16-20 Hex,slotted nut 2 2
_ T2026-8 1/8 x 7/8 Cotter pin 2 2
Regd. for steering agcar housing to side rail
3 352 . 25| Cup-steering gear worm bearing lower 1 1| (pimken #6)
8 3553 . 35| Cup-steering gehr worm besring-long 3, 1 | {Timken #0E}
68 E5TL-A .25| Roller asey-steering gear worm bearing 2 a (Timken #5BC)
GP 3575 L. 00! Shafi assy-steering sector {used lst 20960 unlts with 1 1
, [ 1B.E %o 1 stosring ratio '
: 36107-§  Wiub-3/1-16 opec,hex,-speoial 1 1
] 34813-8 3/L Lockwnsher-used for strg.gesr sectordmfty 1 1
GP 3575-B 1. 00| shafl assy-steering sector{used after 2900 unité with 1 1
14.6 to 1 stesring ratio)
GP 3576 .10| Bushing-steering mector shaft 2 )
GFP 3977 .0%| Screw-steering sector shaft adj. 1 1
3kB30-8 9716 Tock vagher 1 1
_ Reqd. for steerling sector shaft &8d}.screw |
0P 3579 .05 Washer-steering sector shaft thrust 1 1]
GP 3580 15| Cover-steering gear housing T ® 1 1 I
20026-5 5/16-18 x 5/8 Hex.hd bolt L L |
349h1-5 5/16 Ext.tooth washer-stesring gear housing N LT
cover to houaing . |
. i
GP 3581 .02| Gasket-steering gear housling cover o 1 1
GP  3586-A . 02| chim-steering sector shaft - FaReqaReq
aP 3586-B . 02| Shim-steering sector ghaft . heRegfaReq]
GP 35908 2,20! Arm-steering gear - T ]
@GP 3590-C 2,00| Arm-steering gear ] 1|
4§ 3591 .20 | Seal-steering gear housing cover oil 1]
GP 3591 ,10| Beal-gteering mector shaft oll t 1 |
B 3593 .01 | Gasket-steering gear houeing cap upper (.005-,006} KeReglsReq
B 355h .0l Gapket-gtesring gear housing cep upper (,010-.012) heiRe ¢ JAsReq
B 3595 . 01| cesket-ateering gear housing cap wpper {.0025) heFeqhaReqi
114 3597 .25 Flete aspy-sleering gear housing end-opt,with OLA-3507 01 1 !
014 3597 .25 Plate aasy-steering gear housing end-opt.with 11A-3597 1 1
B0CE6-5 5/186-18 % 578 Hex.head nolt L b
3Loh1-5 5/18 Exterral tooth washer K L]
Read, for steerirng gear housing end plate to hag. |
GP 35098 05 Re‘tainer-—steering sector ghaft cll geal 1 1 ]
GP 3600 5,70 Wheel agsy-gteering T 1|
B 3609 02| Steering WHeel-pec.woodTull ksy E9) 1 1]
Gp 3618 .80 Plate-steering wheel hub cover 1 1
SE510h-5% FL0-16 % 5/8 Gelf Tapping screw-special E) 5
Regd.for steering wheel hub cover plate to wheel o i
994 3626 . 20| Spring-hern button 1 11
B 3626-A . 02| Spring-horn button 1 1]
GP 362'%' .15 Button-horn switch 1 1]
GP 3678 3.25| Bracket-steering column 1 1]
i - SOhL7-8 5/16-2Lk x 1-5/0 Hex.hd.bolt 1 1]
SHA06-8  5/16 Lock washer 1 1!
Reqd.for steering column brkt. !
R 20357-8 5/16-2k x 13/16 Hex.head bolt 2 - [
34BC6-5 5/16 Tock washer 2 o
Regd.for dash to steering cclumn brkt.
GP 3682 .08| Ehim-steering column bracket 1 1]
GP 3685 .06 Key-lgnition look (B-700 series}-elso use for GP-11LE6127 3 3 ]
Tock ] : ]
GP 3686 70| Iock & cylinder assy-igniticn 1 1 I




-1h -

Jeé’w’wﬂ;«

CHASSIS PARTS AND PRICE LIST

PART
NUMBER

LIST PRICE

PART MAME

STEERING

MODEL

2w [ ew

Steering Transfer Box

oGP Ll

Box -steering gear transfer assy

S

Flug -transfer box vent

oP ik

Shaft ~trensfer box

Gr h1hs

Reinforcement -transfer box

3565136 Washer-gpecilal lock

338385 wut 3/k-16 hex

[ I I S Y

Far ateering transfer hox rear arm to shaft

GE 4154

C .35

Gasket -transfer housing

GP 4158

a.05

Arm-atesering transfer box-rear

ar kiso

5.00

Arm-gteering tranafer box-front

cp 62

Link~ransfer box to rear wheel dra_g-less ad}.gleeve,

[ SN

clamps and end assy

1k.00

Cover =~transfer box housing

GP bLi6y

355417 € 5/16-18x3/4 special fiat head screw

349568 5/16-tooth lockweshsr -countersunk external

200268 5/16-18%5/8 hex head sorew

54846 8 5/16 lockwasher

Twiw o]+

for steering trensfer box cover toc box

Shaft —tran&fer box cam

[

aP L1666 .

3365138 Wagher -special lock

3561275 3/L-16 special hex nut

e

for steoring tramsefer box front arm to shaft

GE h159

Housing & bushing-steering transfer box aassy

204008 3/8-2hx1-1/8 hex heed sorew

3300-87 3/8-24% hex mut ¥

=

. ZWB0T-5  3/8 lockwsgher

=

for steering transfer box housing.to frame

353055-8 1/4-18 pipe plug-extendsd head

CF  haTi

.25

Bushing-tranafer hox shaft

gr h17s

Bearing-steering transfer Wik shafi cover

= | e

ar 4190

Tube & clemp~steering geer to transfer box

Rear Axle (2 Wheel Steermg)

EEE5TO-B 3/8-2h x 1-3J16 Special Hex Hd bolt

35786-5  3/B-2L Eex nut

12

34B07-5  3/8" Lockwacher

12

Reqd, for brake disc

GP 112% Lockwesher-wheel bearing lock nut

GP 1177 Retainer-wheel grease

TRE 55

"GP 1201 Come & roller a8ay-rear wheel-iniler & outer

{Timken #185903

**1.95

GP 1202 Cup-rear wheel bearing-inner & outer

{Timken #85203

.05

GP 1218 Lockwasher-wheel bearing

30

GP 3074 Retainer rear axle shaft grease -inner

GP  hO0L-A

Axleg -rear assy

H o w| o e o ®

Gp L0O01-B |-

Axle-rear-e8sy

&P, LOO0-A

15,25

Housiné-differential and rear éxle—assy

)

GP 4015

1.95

Cover-axls differentlal-apay

20046-87 5/16-18 x 3/W Hex hedd bLolt

10,

JESL1-8 5/16 External Tooth lockwasher

A0

53057-5 Plug-f1ller 3/4

IB0U5-5  Plug-arein- 35"

Reqd. for differential hbusing covez;




-15 =~

NUMB_ER

PART

[
L
A
5
E]

LIST PRICE . PART NAME

CHASSIS PARTS. AND PRICE LIST

STEERING

2w | aw

3494

2004s-s—j

358048-3
358046-5

4229 SHMS
4206 349225
355699-S

48616
462(

ot a5

-G ———=if)

*
1102-R.H,
HO3-LH.

4660 SHIMS

oYY, 34807-s
: 4:20488-3'

1107-R.H.
1no8-L.A.

10I2-R.H,
1013-LH,

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
- X

GP L0232 20| Plug-axls differsniial cover vent T
GP Lox .05 Gasket-rear axie mmait ]
GP L0535 .10} Gasket-d1fferentinl housing T
oF 206 5.50] Case-diTrerential gear T
GP 4207 13.775] Case-difforential gear-asay T
GP L205 19,00} Gear and pinfon-ariving (Matched set) ] 1
355511-8 3/8-2F x 7/8 Special Hex B kolt 8
Regd, Tfor driving gear o differential cmae
: /
aP Io7] .B0| Bhaft-differential pinion 1~ 1
GF L0715 1,25| Plnion-differential -2
356500-8" 3/% x 1-5/5 fipeolal ¥int waghor 1
396126-5 3/5-1€ Specinl Hex nut-alotted - 1
357202-5 T7/6% x 1-1/2 Special eotter rin 1
Reqd. for pinicn
GP Lp3T  *¥%3.12] Cone ard roller agsy-axle differentinl bearing 5 (Tiqken 780 ’
GP Lpzp *#2 I Cup-axTs differentifil bearing 2 [ (T en FLTAL)




i g . -16 =

ﬁa‘@,{@m‘ﬁoﬂuam‘

e . CHASSIS PARTS AND PRICE LIST

= . -
N:’:‘ZLH § _LIST FRICE : FART NAME :::E“':s MODEL
6905 1/2-13 x 2-1/% Special hex head gcrew N
3hgge-g 1727 Intermal tooth lockwesher L
Reqd . for differential bearing cep
- TGP LeeB .10| Wesher-alfferential gear TATUST 5
TGP Lesg-a 0L | Stim-oxle diffsrentinl bemring.003" o
‘ GP l229-B . 0% | Shim-axie differential bearing-,C05" o
- . GP heso-C 0L Shim-axle differential bearing-.010" )
LGP be2g-D 04| Shim-axle dlfTerentlel beering-. 030" o
GP. k230 . ] .10, Wapher-differential pimion Lhrust 3
GP L23k ~ 10.75| Bneft-rear axle-RH ' 1 A
GP k235 ] G,75| chaft-refr axle-1H 1 .
03 GP 1110 Bolt-rear axle shaft flange 12
34807-8 3/8" Lockwasher 12
Reg__d..for rear axle shaft
LGP k36 BE 2.00| Gear-differential 2
GP b2l R ~ +15| Pin-differentinl pinlon shaft lock 1
aP lLzse .22| Nut-whsel bearing lock L
&GP h2dl 05| Strap-differential drive gear screw lock A
GP 402 27.30 | shart,lmuckle & spider-resr drive 1
GF L1605 . G.25| Shaft-rear drive 1
86H 4616 1.00| cup-driving pinlon bearing-rear
- QP U619 60| Blinger-driving pinion ghaft oin 1
T B6H bee1 i 1.50 | Cone and roller assy-driving pinion bearing-rear 1 | (rinflen #31593) -
"GP k62t - *®1,Tl| Gup-driving pinion bearing-Tront 1 | (Tiofcen #02820)
G 4630 . - *%2,89( Cone and roller amay-driving pinion bearing-fromt 1 | (Tigken #02872)
GP b659-4 . - .05} ghim-dyive pinlen rear 'bea;j,‘.ng—.003" o
GF . 4659-B . 05| ghim-drive pinion remr bearins-. 005" 2
GP 4659-C «05| shim-drive pinion rear bearing-.0l0" 2
0P h653-D - 05| shim-drive pinion rear bearing-.030" 1
GP  L660-A LCh | shim-drive pinicn front bearing-.003" 2
GP LEEO-B || 0k} min-drive pinion front bearing-.005" 2
GP U660-C : .05 | shim-drive pinion front besring-.010% 2
GE 4661 +05] Gasket-pinion oll. seal 1
QP 4665 .06} chicld-drive pinfon dust 1
GP. L4665 ) 60| spacer-drive pinion bearing 1
GP k676 .55| Rotainer-drive pinicn grease assy 1 |
_GP B2 3.60] Flange-universel Joint axle end 1
Frame
GP 5005-A *75,00 | Frame assy E N - 1
GP 5005-B Frenc agsy . . 1
GF 5005 . ¥18.00 | Frane side Tell-FH ) T 1
GF 5016 -4 T ¥18.00 | Yrems eide rall-IH
GF 50168 : Raii frame side TH 3T 1
- TGE 500 B 6,751 Croas member #1 - frame §
TGP soe5 | B.75| Cross member #2 - freme T 1
TGP 5028 7.85| Crors member #3 - frame
6P 5028 B Member-frams crosa No,3 - ’ - 1
T 505 " 5.35| Oros member rear - freme - : T




. =17 =

T floror Gompany,

CHASSIS PARTS AND PRICE LIST .
N::AZLR : Ié | UIsT PRICE *  PART NAME - STETING MODEL |
1 2w | aw

Basic numbers only shown on illustration., Order by Part Numbers shown in list of parts.

GP 5055-A 1.00] Bracket-Treme to #2 croge nember Y 5 5
Reqd.ap #1,2 & 3 Dody hols brks,-oF slde.
Beqd.aa #2 Lody hole brkt.-TH eaide
Reqd.as #2 oross wember brikt.
GF 5055-B 1.00| Bracket-frame body hols #3-1E 5iis 1 1
GP 5056 .65] Gulde-crank handie i T
GF 5077 «50! Bracket-hody to frams-rear o 2
GP 50RO 5.75| Erace-frems #1 cross menbor—TE i il
GP - 5081 5,75 PBrace-frame #1 cross member-TH 1 1
GP_ 509h T.75| Flate asny-frams maiey cyl.attaching 1 1
353202-82  5/16 Nut retainer-rmpecial 5| 5
3 kh-g2 5/16-0% Prain 8quATe nut 5 5
Reqd.for freme magter cyl.attaching plate
i.
GP 5089 - 30| Insulator-engine support-rear 2 2|
GP. 5101 -12| ghield-fromt braks hosa 1 il
GE S102 «30| Reinforcement-Trems to steering gear-1H 1 1
GF 5103 :30| Reinforcement-freme to stesring gear fE 1 1]
GP 5125 5.25] Plate-gun mourting 1 1]
GP 5118 +80| Gueest-frame to 4% cross member~RH 2 2
GP  S1k7 »80| Gusset-frams to #5 cross ﬁnembér—IH 2 2




-18 -
S fovor Gompany,
CHASSIS PARTS AND PRICE LIST

. NE‘:‘RBLR g RIST F?ICE PART NAME * :I:EIRI.:j M_UDEL
1
Frame Rivets
60306-8 1/% x 5/0 Round HA molld rivet 52 | 52
60076-8 1/4 x 5/8 Flat EE rivet 25 | o5
60k1h-5 1/h x 3/L Bound Hd solld rivet - i 1 1
622958 5/16 % 13/16 Fiat Commboroimk Bd rivet [ [
aokoz-5  5/16 x 11/16 Round Hé solid rivet LTy
60k00-5 1/h x I1/16 Rowd Ed solid rivet j 16 16
60371-3 1/hk x .9/16 Round HA rivet . i 10 | 10
_ 60Lh-5 5716 x T7/8 Round HA solid rivet 27 27 ]
T60%72-5 3/8 x 1 Round ER solid rivet 2 2 M
80L30-5 5/16 x 13/16 Round H& eolid rivet 107 1e
g0457-8 5/16 x 15/16 Round Ed solid rivet 2 2
60470-5 5/16 x 1 Round HZ £01id rivet 1 1
o Battery Clamp
Gp ~ S15k 1.50| Support-tettery T T
32858-52  #8 x 1/2 R.E.Wood screw |2 N
Reqd.for battery support to filler bleck
GP 5160 1.30| Bracket-battery support To Trams ) i 1
. ) 20327-52  5/16-2% x 5/8 Hex.nead bolt 3| 3
33796-82 5/16-24 Hex.nut 3 3
3LB06-22 5716 Tock washer 3 3]
Req{i.f‘or battery support to frame brkt.-to siderail ]
5165 ) 1.25| Clamp asay-battery T
' 20385-52 1/5-20 x 5/B Hex.bd Dbolt T 5]
33795-82 1/B-20 Hex.put L A ;
ThB05-2  1/L Tock we.star L 4 1
Regd.for battery clemp spacer to clamp fesy
=175 15| Bolt-tattery clamp ] 2
33897-57-8 3/B-16 Wing nut-for battery clamp holt 2
78 7o00k5 Washor-body to frams anti-squealk-large- 2 2
uged as battery clamp boli wvasher
F56305-57-8 Waghor-gpecial cup-used as pattery ] 2
clamp bolt wesher '
|
L]
_ Pintle Hook
GF 5180 ~ - £.35| Eraco-pintle hook o frame-RE T 1
- GE Fl181 2. 75| Brace-pintle hook to frame-LH ] 1 1
Z56415-8 Washer-plain 3/8 x 1-1/F x 1/B-spscial 2 2
. Reqd, for frams pintls brace brkt,to brece wagher
-GP Si82 8,00 Book assy-chaseis pintie 1 3
- ' B0Wh5-52 1/2-20 x 1-1/% Hex.hosd bolt 2 | =
338h6-52  1/3-00 Hex, nut 2 2
BL9-52 172 lock washer-thick - 2 o
Reqd.for chassis plntle hook 4o frame rear croas
member to pintle tracé BrEt, ] R ]
20443-32 1/2-80 x 1-1/% Hox.nead holt 2 2
338h6-52 1/2-20 Hex.nut . 2 2
) 358L9-52  1/2 Tockwasher-thick 2 2
'_ Regd.for chassia pintle hook tc frams cross member
B . rear & pintls hook to frame brace .
TGF 9196 | : 2.40| Breckei~frame rear orosm member tc pintle brace . 1 1
!‘




=19 -

CHASSIS PARTS AND PRICE LIST

351370-3
72016-S

5252
33797-S

34806-5

33927-52
22228-52

21497-87
525i

Basic numbers only shown on illustration. Order by gart Numbers shown in list of parts,

Muffler

GF 5230 1,00 | Maffler BHBY 1 1 .
T8N s | .50 | Clamp-mufFler inlet pipe [ 2
: 2IWT7-57  5/16-18 % 1-5/B Hex Hi To1T 2| 2
33825-5 5/16-18 Hex.nut 5 o
Regd. for muffley inlet pipe clamp ]
G 3.25| Bracket mesy-miffler & clamp T ]
- 22228-S2 5/16-8L x 1-1/L Hexz.hd-bolt-end drilled 2 2
T 33977-82 5/16-2% Hex slotted nut 2 o
T2016-E 5/72 X 3/% Cotier pin ) )
221370-5 5716 Spec.tlat washor 2 2
Reqd.for muffler bracket %o glde rall E
& 526k . 16| CTawp-mutZTer T 1
205965 571618 x 1-1/1% Tox.heal 5o1s T I
23797-8 T 5/16-18 Bex. ot 1 10
JhB06-5 5716 Tock vasher 1 1
Reqd, For mi’fler clamp
Front Spring | |
5310 7.50] Spring assy-front ) o
S3LL 95| Front epring lear # 2 2
535 -65| Front spring lear 48 ] 2 2 . )
5316 «20| Pront epring lea® #5 2 5 R
8317 45| Front apring leafl 74 o 2 T
558 -35| Front spring leaf #5 2 2
5319 +25| Front apring leaf #8 2 o
5330-A 06| Clamp-Front & rear apring | 8 8
5330-B + 07} Clemp-front spring 5 L




J!@Wﬁ'ﬂwmx

CHASSIS PARTS AND PRICE LIST

FPART v i STEERING ’
NUMBER 3 LIST PRICE Ci PART NAME . T ow MODEL
£1522-8 'Bolt—l/h—EB x 2-3/8-for frt.& rear spring 16 | 16
c]_a.mp:, . .
33921-8 . Nut. -1/%-28 hex.check-for frt.& rear spring 16 | 16
clamp '
215eh-5r 5/16-2% x 2-3/8 Hex E boit
53925-8 5/16-2 Check nut
. Reqd, for front spring clemp
GF 5330 .07 | Clemp-resr epring Ly
GP 5330-D : .06 | Clamp-front spring N L
60371-5 Rivet-1/h x 9/16 Rﬂ 24, -for . Bpring Clamp 8 (.8
aP 5338 3.80] Bracket-front spring-front-used se Trt.spring bracket-frt.| 4 N
& rear apring bracket-rear I i -
&oulli-5 Rivet-5/16 x T/8 solid-for rear epring brkt, | -2 2 w
rear-to cross member-round head
6CLAL-5 Hivet-5/16 x 5/h rd.hd. 10 | 10
6 Regd.for frt,spr, shacklc brit.frt.to elde msmbar
i Regqd.for rear spr.shackle brkt,rear to slde member
GF 53404 2.10} Pracket-front spring rear-RE -2¢ long 1 1
GP 5340-B . 2.25| Bracket-front spring rear-RE-5" long 1 1
GP. '53h1-A 2,10| Bracket-front spring rear—IH -2" 1long 1. 1
GP 5341.B 2.25| Bracket~front spring rea:r—LH-B" long 1 1
: 6045~ Rivei-5/16 x 3/L amclid-for frt.spr.brkt.rear| 5 5
to slde member-rd,head
60bLL-5 Rivet-5/16 x 7/B solld-for frt.spr. 'brk‘l; roar| 1 1
to frame magter cyl.atteching plate
GF 5345 . .15 | Bolt-front epring tie - 2 o
T 33798-52 Wut-5/16-2L Hex.-for frt spr.center tlsbolt| 2 B
GP 5455 .35 | Clip-front spring N Y
ZW8L9-5 Tockwesher-1/2 heavy-for frt,.spr.clip 8 8
g 33005-5 Dut-1/5-20 Hox. thick-for fri.spr.clip g 8
%‘ : T3IE-52 Wut-1/5-20 Bes mut for frt. apring elip 8 8
| g -
: alY 5463 ) J%0| Stwd asey-frt.epr,-used as Trt,& TEAT SpPT.Abul BEEy 12 | 12
: N ZL031-618  Fuwt-7/16-20 Hex.bd tnlck 6 | 16
6 Regd.for frt,spr,shackie stwd nub-frt.
g Reqd. for Tear spr.ahackle stud nub-rear
33981-518 TWut-T/16-20 hex.slotted thim 3 8
% Reqd.for frt,spr,shackle ptud nut-rear
% Reqd.for rear apr.shackle stud nub-front
J2035-5 Cotter pin-1/8 x 1 ek | o4
12 Regd.for frt.apr.shackle stud nut
L 12 Reqd,for rear spr.shackle stud nut
01?'5466 .05 Wather-spring shackle stud retalming ) 8
. .10| Par-front spripg shackle Tk 4
oF 5LEB . .20 | Iink-rear epring ahmccle K L
GP Sh72 7.00[ Flate-front & rear spring clip-RE 2 2 |
GF 5473 T.OOi Flate-front & rear apring clip-IE j EREER F
. - .
.~ Rear Spring - , .
GP 5560 _ 3.50| Srring aesy-rear i) P ] ‘_ ] .
GP 558k 1.10 | Rear mpring leaf #1 ‘
GP 5565 . B0 Rear spring ieaf #2 i : | -
- GP 5566 .85 | Rear spring leaf 75 - I - 3
GP- 5567 ) . .55 | Rear spring leatr 7% ) ; [
GP 5568 ] .50 Rear spring leaf #5 - .
"GP 5569 . 10| Boar spring 1eaf 78 ;
.GP 3570 .35| Rear spring leaf #7
"GP 55TL 25| Rear apring leaf #8 E




CHASSIS PARTS AND PRICE LIST

5463

—
"‘0--2|522 s
33921-8

+—5330
21522-8

T S 33798-
FRONT SPRING

- H«-— 572|

: o< 21522-5
Spe e > N

557'—:’@_ - > .
S 33798-§
REAR SPRING
L ° i LY .

Basic numbets only shown on illustration. Order by Part Numbers shown In list of parts.

CF 5705 05| Clip-rear spring ] - 5

Sh8ho-g _Iockﬂaaher-lfe ‘heavy-for ToAT spr.clip .

55062-8 Nut-1]2-20 Hex.thick-for rear spring clip

Z504E-02  Wub-1 /2-20 Bex

GF 5721 20| Bolt-rear spring tie

| | o Gof o

0 o] 0| s

3FTo0-82 Nut-5/16-2L Bex.-for rear epring center tle
bolt :

ar 5775 1.60| Bracket-rear spring-front

n
n

N
[}

GOL-5 Rivet-5/16 x 3/h rd.head

Reqd.for fear apr.bracket-front to slde member

GP 5783 20| Pumper-axie

T EBR S57T8L . ~ .03| Wagher~rear axle bumper

23h25-52 5/16-2k x 1-1/8 Rd.hd, can-iage 'bolt

35795-52 5/16-21§ Bex.nub

o Oz | 0¥ +7
w) el 2 &) &

SWE06-8  5/16 100K washer

Read.for axle bumper to frame

Cylmder

GF 6010 5,00 Block—cylinder asey 1 T

GF 6017 5. 00| Oovor-oyl. timing gear-sldo T 1

o 6018 01! Gagket-timing gear side cover 1 1

GP 6019 10.9Q} Cover-cyl.front T T

GP 8020 - : 05| Gasket-cyl.front cover 1 1 7
"GP £029. .50[ Bracket-englne front support-RH 1 1 '\-
78 6029 ] . 02| Washer-engine suppert to Insuletor bolt-fronh & rear L M

GP €030 ' 50| Bracket-engine front support-TH I T

ar 6031 1.50| Support saey-englne front T




CHASSIS PARTS AND PRICE LIST

. CERUIN -
o
T )
ARTE

/

- Ry

3
PART L STEERING
NUMBER _ a LIST PRICE - PART NAME 2w - MODEL
B 6G33 T . il E.shre':'r-éﬂéiiﬁeﬂ'Eﬁpﬁdx:f”tro"insula.tor—upper—front & rear L i
B 6038-C IG| Ineulator-snglis RUPDOTL-upper 2 5
8 G039 _ .20| Insulator-engine rebound-front & rear i &
gy 6043 - 03| Plug-cyl.block oIl plpe-fronmt 1 1
B 6047 +12| Bolt-engine rear support to inavlater 4 I
' G555 7/16-50 Hex nut miotted thiok L n
T72016-5 3% x 3/% Cobterpin O
_ Reqd.ss front & rear mtr.support to insulator bolt .
GP 6048 ~ 1.p5| Seat-ongins support Insulator-rear o 2
78 60LB-n 07| Seat-englne ingulator ' ) o
GP 6650 19.50! Cylinder head ] i T
. 6051 . .60 Gaaket-cylind_er head 1 1 T
52 6057-B | .20| Ineert-valve seat-exhaust T N w
1A 6057 . .20| Insert-valve seat-intake i I
o 6066 . .03| stud-cylinder head-short . 12 1z
18 6066 - z.00¢ .ob| Stul-cylinder-medium . 4 I
351025-57-88  7/16 x 20 Hex rut 18 18 _
Reqd. for cylinder head studs - ] ] .
L3 6067 3,000 04| Stud-cylinder hesd-long 2 2
GP 6110 1.50| Piston-slum-std. 3 ring N L
. 19A B1%H-A +25| Pin~pleton-std, I N
C19A 6135-B +25| PAn-pilston-.002 oversize AsRedpqReq
104 6155-C .25] Pin-piston-.002 underelze - [AsReqlAsReq |
194 6135-D .05] Pin_pimton:, 001 oversize . — ReReqfasReq
18 ello oo .01 Retainer-plston pin _ ) 8 a
9NS 61LO-4 3.00| Rings-piston-set in carton - 1
Th120-8 Plug-expansion 1 1
TGon 6150-A .10| Ring-pleton-compression-top groove only N L
90n 6151 .05 Expandgr-compreasion piston ring-second groove In L
9GA 6154 .05 Expander-oil control piston ring I %
G4 B155-A ] ,iz| Plston ring-compression-secopd groove-std-with empander I L
GGA G156-A .20| Pleton ring-oil control-std-wilth expander b L
N 6200 ) 2.75| Red assy-connecting T n
352250-8" Speclal cotierpin 8 8
Reqd.for commecting rod to cranksbaft ]
18 6207-A o2 | BPearing-comnecting rod ‘ 7
gy 6211-a | .25 Iiner-commecting rod bearing-standard’ 8 8
9N 6211 -B .25 Liner -connecting rod bearing-,001 undersize g 18
gN 6211 € .25 | Liner ~connecting rod bearing-.002 undersilze & 8
3555938 3/8 -2%xl spec.hex head screw In i
343078 3/8 Lockwasher L
3350552 35/8-24 hex check nut 1 -
. o 3380087 5/8-2h hex nut ‘ o 3
gN 6211-D ‘ 85| Liner -connecting rod bearing-,005 underglze - 81,8
oN 6211-B ) ~ .25| Liner-comnecting rod besring-.010 undersize g 3] B
9y 6211-F .25| Iiner ~omnecting rdd bearing-.012 undersize 3 8
SN 6211-G 25| Liner connecting rod bsaring-,020 undersize B g
18 6212 . 03] Hut-commecting rod ) . ] 8 8
- Camshaft and Crankshaft
NG 6250 9,.50| Comehaft smg GP 6250 1 1
G1a 6256-B 2,50| Gear-camshaft 1 7
. 350400-5 5/16-2L4 x 5/8 Hex mcrew 4 n
Reqd.for camshaft gear to camghaft
. 14 6258 .05 | Ring-comehaft gear locking ' 7 1
. GlA 6266 . .12l Seel-cyl,block camshaft bearing-rear 1 1
T 6303 T8.50 | Crankshaft T 1
4B 6306 1.10, Gear-crankshaft 7 1
. k0 6310 - L07] Oi1 slinger—crankebaft 1 1




,‘_25_

TGENYIN G

Dol
SARTE

CHASSIS PARTS AND PRICE LIST

351025-5

6066

6050 6766

605I 6750-A

9448 6754
20346-S7-8 6067

88403-S 6763

338l16-S 6010

88146-S 33798-S

6020 8837I1-3
942§ 8508

6520
€521 20388-8
6017 34807-S
670l — 8018
STILH 6700
6019
6675 6700
6734 34806-S
6730-ASS'Y 20346-s
_ Basic numbers only shown on ilustration. Order 'by Part Numbets shown in Hst of parts.
GP . 6312 2,50 Pulley apey-crankshaft 1 1
B 6315-A : . 30| Ratchet-crankshast B 1 1F
S -95) Bearing cap-crankshaft-rear 1 1
oy 6330 .95 Bearing cap- crankehatt-center 1 1
9N 6330 -4 90| Tirer-crankehaft bearing-cemter P 5
9N 6331-B - 50| Liner crankshaft boaring center.001 U/S) 2] 2
9N 6331-C -90| Liner~crankshaft bearing center-.008 U/S 2 2
9N 6331-D |- | . -90| Liner-crankshaft bearing center-.005 U/S 2 2
SN 6331E - 90| Liner-cranishaft bearing—center-.010 U/S 2 2
‘9N 6331-F *_+50| Liner-cranksheft bearing-centér-,01i2 U/S 2 2
9N 6331-G +901 Tiner-cremkehaft beering-center -.000 /s 2 2
N 6333-A : 10| Liner-crankshalt bearing-Tfromt & rear -Sbd [
oN 63358 40} Liner crankenaft bearing-front & resar-,001 E N N




b

LEN N

Sorid

SAgve

-2 -

Tore fotorCompany,

CHASSIS PARTS AND PRICE LIST

350610-S

 6375-ASS'Y-
7600
6335
| 6333
116345
6325

6330

| R E - usT pricE FART NAME :‘:EF:“; MoDEL
6256
6303
6258
340500-S
—6212

—#6110
~ 6150
6153 |

6200-ASS'Y
352250-S

6333 | -
6346 |
6306

74156-5
6333

6348 . 6331 _ -6603
H Ll ) .
6615-ASSY 22503-S -6608-ASS'"Y
|
=
. Basic nurnbers only shown on illugtration. Order by Part Numbers shown in Hst of parts.
i .
SN 6333 -40| Liner crankshaft bearing front & roar 00D U/s I L
9N 6333D -40| ILiner-crenkshatt bearing-front & resr-,005 U/S N I
! 9N 6333-% 40| Tiner—crankmnart bearing-frent &.rear-.010 U/S L 4
oN 6333-F - 40| ZLiner cromkenaf bearing front & romr—.0lz u/s L k
TON 6333-G - 40| Tiner erankshaft -bearing front & rear-.020 u/s 4 4
| 914 6335 257 0il penl-crankshaft reer bearing 1 1
EEE +12| Stvd-cremishaft bearing chp-shorh 5 5
‘ oy &6%k6 -15| Stud-crankshaft bearing cap-long 1 1
[ B 6318 "+05] 1/3-20 Captle rui-npecial 6 5

621l |




-25 = _

CHASSIS PARTS AND PRICE LIST

A

i PART
’ NUMBER

LIST PRICE

" PART MAME

STEERING

2w | aw

MODEL

Basic numbers only shown on illustratior. Order by Part Numbers shown in Hst of parts.

Flywheel and Valves

GP 6375 13,50] Flywneal a8y 1 1
: 3506h5-8 7/16-20 x , Bl Hex Eead bolt-drilled ha, [ b
] Rogd.for Flywheel to crankahaft

9N 638k 1.%0 | Gear -Flywheel starting 1 1
B 6387 .Oh _Dowel-flywheel to orankshaft 2 ‘2
18 65C0-& +25} Rod-valve pushk 8 8
0lA 6505 50| Velve-for intake i I
- W 6505 750 Valve_exhaust ) n i
Lo 6510-B Pr, .JC| Bushlng-velve guide 8 8
Lo 6%z 1.55¢ .02| Retainer-valve guide Bushing 8 B
ong 6513 .25| Spring-valve: ] g )
40" 651Lh-B 2,50¢ ,03| Retailner-valve aspring-cold headed proc. 8 8
g% 6520 25| Cover-valve chamber ) 5
W 6561 .10| Gasket-valve chamber cover =3 >
BBLIE-5 5716 b x 5/16 - B x 2—3/16 Btud ) 2

zLB06-5 5/16 Tockvasher B 2 o

337196-8 5718 - 2l Hex nut 2 o

Reqd.for wvalve chamber cover

Oil Pump, Oil Pan and Engine Pan

M 66035 2.90| Body assy-oll pimmp 1 T
o 6608 . 2.10| Gear & shaft assy-oil pwm drive : 1 1
52 6610-B .55 | Gear-oll mmp-driven i T 1
gy - 66128 . . 08| Bushing-oil pwmp body 1. 1
52 B61L-B 551 Gear-oil pump-driving T T




et A

.‘ B : . -0 =

T

il CHASSIS PARTS AND PRICE LIST
| ol
| . .
il q‘ 6619
i j 22503"3
€ -
¢ %
€ —
e
i
e
H Lt
4
5;5-:..': : o]
B
B 2 6615-ASS'Y
; 1. i Do
- ey
. SEEEEE 6610
g S -6730-ASS'Y
O N 6608-ASS'Y
} - EEE '
# | A
311
i { Basic numbers only shown on {llustration. Order by Part Numbers shown in list of parts.
! 6 ’ -9N 6615 2,50 | Tube asay-oll pump Inlet & scresn cover . 1 1
! - 22503-8 1/]4-—20 X 5/8 Hex, Head 'bplt-ﬂrilled hd, 3 3
! ' Reqgd.for 011 purEp cover to body - .
i M 6619 .0L; Gasgket-oll pump cover T 1
16 ~inéewm .01 | Biring-oil relief valve 1 1
1@ - Ola 6663 0| Flimger-oll rellef valve il 1
6 [ .08 | Tub-oll rellef valve 1 EY
i PNC 6675 26.75f 011 pan assy [ was GF 6GT5) 1 1
16 T3 g0 .0G| Teoking-oll pan & oyl.front oover 2 2
|| g _ SIA 6701 10| Crankshaft packing-rear 2 B
i 9N 6710 .12{ Gagket-0il pan-RH 1 1
o 6711 »12| Gesket-oIl pan-LE I 1
t: giA 6730 3.15| Plug & scresn aassy-oil pan 1 1
il TR e Bh| Gasket-oil vén drain Plug T 1
1_ o§g O150 +25| Indicator-oll Tevel (was GP 6750} T 1
2 NG 675k <20 Tube-oil level Indicator (was GP 6754) 1 1
I YT 30| Fipo mesy-oil Tiller ' I 1
Transmission .
- GP  TOOO Trenemission asay T } . -1 1
GP 7006 1L, 50[ Case-transmiesion ] 1] z
25692-88 1/2-20 x 1-5/8 End drilled Bex HA bolt ENE
34805-8 172 Tockwasher ‘ i 4 L
7208h-5 1/8 x 1-1/8 Cottezpin 3 3




-e7 -

J!@WW'%

CHASSIS PARTS AND PRICE

LIST |

. 72089-8

356148-5

353050-S

E'MIII'S

-B-7233 -

Basic numbers only ahown on illustration. Ordm'%y Part Numbers shown in list of parts. -
B0h3e-5 1/2 - 13 % 1-1/% Hex HA 01t 1 1]
Reqd.. for tra.na case to transfor came
] “355051-8 3/% Pipe plug-for trans,case 2 2
GP  TOLT 5.001 Gear-trane,main drive 1 1 )
ja S T0R5-A 2. 15| =1l bre-trans.maln drive gear 1 1| (Fedsral #1208<CG) -
B 7026 .05| Enap ring-trans,.main drive gear-bearing rétalner T 1
B TOhC . 08| Baffle-trans,mein drive goar oll 1 1
Gr ohG .50 Ring-trene.mAin Arive gear-brg.lock T 1
GP TOMB Jh0] 011 seel-trans.maln shafy - 1 1
3P TOSC I.,75| Retainer-tranes.mein drive gear-bearing 1 1
: 20766-5 5/’16 -18 x 7/5 Hex Hi bolt 4 4
BhBL6-3  5/16 Tockwasher L. i
Reqd, for trens.maln brg,retainer to trans. L

T8 7051 L0201 Gagket-trong.main drive gear bearing ret. 1 1
GE 7061 5.055] Shaft-trans.min T 1

3E1LE-5  7/8-16 Slotted Hex nub 1] 1

~556511-8 29/ 1.D. x 1-3/BF 0.D. Washer 1 1

T2089-5 1/8.x 1-3/h Cotterpin -1 1

. Reqd.for tranmmisslon maln shaft to gear

T 063 .01| Spacer-trans.pilot bearing T 1.
GP  TOBS ; 2,850 Bearing-trans.main sheft ball 1 .1 |- {Federsl #1307 G¥)
A T100 B £.80| Gear-trans.low & reverse sliding 1 1- :
K 101 ] 2,50 Goar-trans.high % IntoT. sliding-Tinish S 1
GP__ 7111 65! Countershaft-trans. 1|1
A T113 5. 50 Cear-trans.countershaft - L 1
A TI15 .05| Spacer-trens.countershaft goar bearing 1 1
B T1I8-Iy ~351 Bearing-long roller 5/4 I.D, x 1-1/8 0.D. x 1.k53 - 1,432 2 2 "
B Tiel-A .40| Brg.essy-trans.countgrehaft gear iroller 1 1 | (Bower #2k-1256) : /




_€80), KI0 7°v-glol -E10  ©950L°XTO
‘rlol=dD hygol-olig T Jo @987SUCO-JepTds UTel TEsLsAtun-Ed
T i : 38U qurof TEexeaTun-dRy 1080
T |1 zoqued eBuwll 1reR SuiTdnos-axoX 99gh 4D [
T T qurol AT e IaJBURIG-XOTREE B SPUBLL ¢Ogh d9 ca¢
T T pue oTxw 1UIol TEAASATUN-oRuwld ghgy dD 09°¢
aTyonmy qupol Teeiestum 107 *phed
T |- ~ Bnrd wopsusdyE ,OT/G-T 5-QR0C5C
T T BUTIITI I03w0TIqNT pe-/T ~ L-CHOCCE
T Jurof TeoIoAltn-o[IOTH  THRY JID ool
1 BATID ZpeI-1IBUS 094 dD g6
4104 L0, Yupef Tweasapun zoy-phbeg
z z yooT 4Tog | gurel Teelsajwm-dsals oGk 4D
2T- |zt qnu xoE 43-91/C  S-49LEg
2 g ) qutel TESISATIM-1TO4 0, 626k L]0 Tt
JIXVY JBIY—IUIO[ [BSIOAIU()
T T JUOL] JuTof TERIeATUR 58GC JASJEURIT~ISTEEB ¥ STUBTL 01’4 6all, ao K
- T deo qomp oTYONUY JUFof T[ESILATIM-TEaE |go* LEoL  an
T 1 qupol Tesxzsapum-dv) [pz- Lol I9
T 1 Pue e[x® Jupel jevaeaTun-sBUSLI ShEh  dD 09°¢
’ - aTyonuy quief TwsIeATw Jdog*phed
T T ' fntd worsusdzd 91/C-T  S-pyogcs
T T BUTIATS FOYROTIANT g3-/T  LE-LHOLSE
T JUTOf TERIesUT-OTIONGN Ty 2D ST
’ 3709 0, 3urof Teslesjun of‘phad
+ % “yooT 4Tod N quiol rTesdesrwn -dB3E  (CCH ID e
o T g xef 42-9T/6  S-qalLc
7 r qUTOf THESAYM-9T04 0, 635k AI0 <1
T T Ag98 QUOAI-IIWIS 0LCC dD 626
' T [ pUa ATxw 1Utol TEEI0ATUN-oBUELE 09°¢
_ J[XY JUOIJ—IUIOf JESIDATU)
uid J5UTHE]IST LIBUS IOTPT o8deael SR*phey
T T Fuoad popuegre-updienqeg /T X 9T/T S-L008L
T 1 *18d 1J9Y8 JOTPY o8doiod ¥ IIWPI0IUMOO ‘FURIl-ULd | #D*
; T . T Zpel Tofpp Su-ij-LfBEy JUIgeng R Ised |49°T
’ T T I9TPT] 9UIOAGI ‘BUBIL-1IWUS [0C*

*g138d JO 18| UL WAOYS sIdqUan)] jied Aq JapI0y

‘gopIeYSni|] Ue UAOhe A[T0 SIKUONU JJEg

ASSVY-¥L0L

Jagown

mr

M-z
ONIHIFLS

AWYN 1UYd

ADNHL L1517

HAAWNN
laivd

1S 3018d ANV Slidvd SISSYHD

Srbv, g
22 =

INInW




-33 o

CHASSIS PARTS AND PRICE LIST

&:;‘;Lé E LIST PRICE PART NAME :’:’:ER':: MODEL
LGP 7708 1.20] Cover-transfer ceme bottom 1 1 |
; 20326-5 5/16-18 x 5/F Hex head Tolt i | 10 i1
34806-5 5/16 Lockwasher 15 15
Reqd.for bottom case cover 10 10
: Reqd.for reer crse cover "5 5
GP 7709 .06 [ Gasket-tranafer case bobbom Gover 1 1 |
3P 7710 5.80] Tever-transfer case front wheol snift 1 1
aP 7711 3,80 Fork-trenafer cess front axle shift 1 1
6P 772 .20 Fork-trensfer case underdrive ghift 1 1
355950-8 3/8-24 x 3/4” Set serew 2 2
Regd, for shift fork to shaft )
GF 7718 65 Bearing-tranafer case inter gheft roller 2 2 | {Hyati #ok3z22)
GP 77_12 3.00| Bearing-trensfer cmge output shaft fromb 1 1| (¥ew Departure #200)
GP Tred . 08| Flate-transfer case name 1] 1
52037-519 #2 x 1/i Drive screw L Iy
e Reqd. for transfer case name plate to transfer case
ap  77eR 10.40] Geer-trensfer case main shart 1 1 j,
GP 7723 *#2,50| Cone and roller-trensfer cese oubput SboTh ] 2 2| (Timken #14131) i
Gr 7729 4,10 Flange end sealer-trenster cege Universal Joint front 1 1 w
555551-5 " 3/8-2% x 1-1/8 Special Hex HL tolt 4 N |
353786-8 3/8-24 Hex mut : L i
T2071-8 1/8 x 1-1/2 Cotterpin h L
Reqd.for transfer case universel Joint flanga 4 [
3%6125-5  3/h-20 Hex nut 2. 2
336504-3 Flat wacher . 2 2
Regd. for universal flanges to transfer cage output
shaPt and clutch shaft @ : ' !
GP 7742 21.80] Gear-transfer case intermedintie 1 1
GF 7743 1.50| shaft-reverss idler gear 1 1
GP  T7hL 60 Washer-tranafer case Intermedimte sheft thrust 2 2
GP TT46 .08| Gasket-tranafer case oll seal 2 2
GF  TTHT 15| Slinger-franafer case aust & 2 2
GP 775 +35| BEreather-trangfer came-asay 1 1
720308 3732 x 1-1/8 Cotterpin N 1
Reqd. for transfer cese breather assy colber
GF 7756 .0li Gaskei-~trangfer case ' 1 1
GP  TT6L 112.50| Shaft-transfer case clutch 1 1
GF 7762 " 6.10| Gear-transfer cAse olutch : T 1
QP 7763 22.70| ghaft-transfer case output end bushing a@sy 1 1
T207L-8 1/8 x l—le‘ Cotterpin 2| 2
GP 7765 11.80| Gear-transfer case output shaft rear s1lding 2 1
GP 7766 . 15,20} Gear-transfer cage cutput shait-front 1 1
GP 7767 «10| Plate-tranafer case Inter-gear shaft look 1 1
20328-8 3/8-16 x 5/8 Hex hemd bolt 1 1
34807-5 3/8 Lockwasher . 1 1
) Reqd.for intermedliate gear ghaft lock plate 1 1
GE 7768 6.70| Cap and bushing &ssy-transfer case owtput sheft-rear 1 1
3555555 3/0-16 x 2 hex head screw 3 3.
3562058 3/8 Lockwasher 4 L
3555548 3/B-16x1 hex hesad bolt 1|1
Reqd, for oubput shaft rear bearing cep 1 1
20522-8 - 3/8"-16 x 2" Hex head Lolt' 3 3
z . Regd,for output shaft rear bearing can
OGP T770-A . +20| Reteiner-tranefer case output shaft o | 2
GP TTTL 2,10| washer-transfer case output shaft thrust 1 1
GP 1773 -03] Gasket-tranefer came front bearing cap 1 1
P TITh 8.770] Cap-trensfer cese output skaft front berring - 1 1
3555548 3/8-16 x 1™ Hex head bolt 6 | &
3562058 3/8 Lockwasher 6 1 6]
Reqd.for ocutput sheft front bearing cap 5 5
355698-8 7/16-2Q Hex heed holt-special 2 o




P

Soreg Movor Company,

CHASSIS PARTS AND PRICE LIST

o |§] e — s —
8l00—=&——p 8287
8260 8287 8290

18005~

8287

Basic numbex.-é}r'only ghown on illustration. Order by Part Numb.ers shown in List of parts.

g1c. 8260 ;10| Bose-radietor upper-2.2 Long {alr cleencr to carhbtiwetor 1 1
hose) ‘

| GF B2ge .I51 Rediator hoss-From inlet plpe to cyl.hsad 1 1
&0 8267 .05] Clamp sasy-rediator hose 8 g
78 8287-2 _05| Home ciemp &eey-8ir cleansr to carb.clamp 2 2
¢ OGP 8290 ;95 Plpe-radiator inlet — 1 1
[ eF Gedl 60| Fipe-rediator oubleb 1 1
[Ter &7 7.50| Guard-bruch &sey T 1
; BOSET-58  5/16-25 ¥ 3/h Hox.he.bolt 3 3
34B06-52 5/18& Iock vasher [ 6
35795-82  5/16 - 2 Hex.oub ° g &

Reqd. for femder apron to brush guard
GF 8323 .65:; Deflector-brush guard 1 1
Gr Bok6 .50 Pad-btrush guard nood - - ) T T
A51620-821A-B i%‘x 1/2 Blnding hd.drive serew-epecial 13 13

Reqd.for hotd pad fo brush guard




' m@ ‘M

CHASSIS PARTS AND PRICE LIST |

20325-87-8
8620
34141-S7-8

. 20318-57-8
34806-57‘-8:‘\
_ . @D

oY)

Basic numbers only shown on illustration.

Crder by Part Numbers shown in list of parts,

Water Pump ‘and Fan

O 8501 7.75| Pump essembly-watar 1 3
9§ 8505 2,50 Housing—water pump - - . I 1
20718-5 5/16-18 x 9/1€ Hex Bi sorow 111
34806-5 5/16 Tockwaphor L] L
237193-5 5/16-2% Thic¥ Hex nut ] 3
SO3TL-8 5/16-2% x 5/16 - 18 % 1-1/% 5o 307 3
N Reqd.for water pump housling o oyl,block
9N B507 .03 | Gaskel—water pump 1 1
w508 15| Cover—water Prmp 1 1 e
78 8512 40 Tmpeller-water pwmp I 1T
o 8513 =] Ga.sket-mter'pmp-rear ] 1 1
68 Bsah -10| ssal-water pump 1 1 _
79 8530 2,30| Bearing assy-water pump 1 1] {Federal FFs7EaT
65 8557-A - 20 Wagher-water pump. ) i T
T8 E60 « Okl Spring-water pump I T
.68 8572 « 02| Fing-water pump clamp 1 T
68 B573 - 0% | Guidé—wete? pump spring T T
68 857k 0L Ring-v._r_ater Pmp seal arap } 1 1
vy 8575 1.25( Thermostet assy-Radistor T T
9N 8576 .057 Bnap ring-water rump houaing 1 1
Y 8600 1.501 Fen assy ' 1 1
20225-82 1/5-28 x 5/8 HZex Bd screw . N N
34805-5 L/ Tockwasher 1 L
Reqd, for fan 288y to water pump puliey
- 9N BRoE 2,25| Pulley-fan B 1
o 8620-B .90| Belt-fan




-3 -

Tt Movor Gompany,

CHASSIS PARTS AND PRICE LIST

4 51¢.8260

e
- 60 E287 !
T8 Gpar

-GP 8323

]
9700- 9632
9775+ 82B7-ASS'Y
8260

9447

33836-57
33911-58

_ 308098-S
5 33846-52-p

S

8287-ASS'Y
18225

18205

pa

™

96839

355649-8

9664

‘Basic numbers only shown on fllustration. Order by Part Numbers shown in list of parts.

-Fuel Tank |

"l

GP

002 16,001 Tenk-fuel nasy T T

GPS 9002 15.00| Tank-frel-assy~for Export oniy I
GP S030-B 1.70| Cap-gas . 1 1
GP 9035 .10] Gapkst-gas cap 1 1
GP 908k 1.860| Strap-fuel tank hold down 1 3
GP 5055 1.60| Strap-fuel tenk hold down - 1 1
: SLERE T2 5/16-18 x 7/8 Fiat nl.screw 0
34956-82 5/16 Countersunk look wagher B 8

Regd,Tor etraps to seat frams
GP 9078 .02| Anti-asqueak-Tuel tank to body In Iy
GP 5079 25| Anti-squeak-fuel tark strap 5 ]
GP G135 3.10] Stralner-gosoline-aasy 1 1
GF 9160 03} Guckot-geecline strainer Dol 1 1
GP 9162 .60 Bowl-gasoline etrainer 1 1
33836-37 5/6-18 Nut T 1
34011-87 Lockwasher-internal toeth 1 1
Regd.for gasoline strainer to bracket
LGP 9163 .15 Cup and nut-gasolline stralner-ssey-includes bail 1 1
GP .9l72 20| Brackei-gasoline stralner 1 I
33836-57 5/8-18 Hex mut-special 1 1
2032%-52 1/4-20 x 5/8 Hex head tolt ) 2
34805-52 1/b4 Teckwasher . 2 2
33795-82 1/4-20 Hex nut 2 2
. Reqgd.for gapoline strainer bracket to dash




- 37 -

Fore foror Company,

CHASSIS PARTS AND PRICE LIST

PARYT E . STEERING
NUMBER s LIST PRICE PART NAME o T ow MODEL
GP 9189 o] Valve assy-gasoline T T
GP - 9237 -39 | Tube assy-gasollne tank io stralner 1 1
GP 96T + 101 Connector-fusl 1ine-for carb. inlet & for dietributor 2 2
vacumm inlet
GP 9268 <10} Connector-fuel pump to fuel line = ]
1 used at inlet on fuel pump
1 used at outlet on fuel pump
GP 9275 L.70 | mit-tank
8 9276 W03 | Gesket-fuel tank gavgs T 1
4B op78 1.75| Gauge asgy-oll pressvre-sngine unit 1 T
& 26457-58 -3 x 1/% Round hd.screw-for oil pressure| 1 1
& gauge contact screw
GP 9288 65| Connection assy-strainer to pump Flexivle T
GP 9292 25| Comneetion-fusl pipe flexible-asey 2
1 TUsed hetween gep tank and fuel Iine
1 Used from fusl line %o stredner ]
B - 9295 +01l] Clip-short-fuel & air line-used o hold gascline tubte 1 1
clamped under lower wuffler bolt
Fuel Pump
o7 B 9182 Spring-fuel pump érain plug 1 1
PR 67 B 5185-B FPlug-fuel pwmp drein 1 1
ap? 9750 5,00 Pomp &msy-fuel . 1 1
i 20346-5 "S/16-18 x 3/% Hex HE morew T2 2
34806-5 5/16 Tockwasher ) 2
Reqd, for fusl pump amsy o bﬁ.-'block
114 9351 +95| Body-fuel pump upper 1 1
114 9352 +12{ valve-fuel pump 1 1
1149355 .10 cover—fuel pump 1 1
2h235.8 Screw-fuel pump cover 1 1
o gz57 -0l | Wagher-fuel pump cover screw 1 i1
10 95‘58-—A .01 [ valve-fuel pump-~Sta, I il
114 §%61 «02} Plate—fuel pump valve 1 1
68 - 936L . 02| Gasket-fuel pump cover 1 1
1A 9365 +20| Sereen-fuel pump 1. 1
GP 9369 25 | Fuel line-pump to sarburetor 1 L
GP 9375 1.20| Body-fuel pump-lover 1 1
11Ts9383 k0| EBocentric-Tusl pump primsr 1 1
31628-57 Berew-fuel pump upper to lower balf [ [
34803-87 Lockwasker-fusl pump wpper to lower half 6 6
ko 9378 10| Pin-fuel pump rocker 1 1
GF 9386 +86| Lever—fuel pump priming 1 1
50 9380 03 Spring-fuel pump rocker.arm return 1 1
1INC 9381 .08 | Tink-fuel pump
ho 9389 10| Bushing-fuel pump rooker arm - 1.4 1
Lo 5308 -C5] Spring-fuel pump diaphragn 1 1
68 . 9368 +#0} Dlephragn-fusl pump & pull rod 1 1
INC 9399 50| Arm-fuel pump rocker T 1 1
ko ohyt « 01| Gasket-fuel pump to adapter s 1 1
gP 18373 .55 | Kit-fuel pump I T
| Manifolds
GP 9425 10.00] mManifold-intake & exhaust 1 1
BBLORE 7/16-15 x 7/16 - 20 x 1-5/0 5tm I
351436~57-88 T/16 Spec.lockwesher: I L
33016-5 7/16 Hex nut In i
: Regd.for intale & exhanst manifold to oyl.block
GP ouh7 . 2| Gasket-carburetor flange i 1
GH SuLE .05 | Gasket-intake & exhaugt manizold E 2




Foret Hovor Company,

1I CHASSIS PARTS AND PRICE LIST
i N::‘:TER E LIST PRICE . a . PART NAME - R:;‘.._‘ MODEL,
_I : 5
|
l | | 24235-S
| on -
[ - 9357
5| o2
m _ 9355
n/ B
|1 . o .
| = |
| -
1] 9365
-
. ;
| 31628-S7
1
~
T
—
7
T
Eo87-—
82507
g2gl ™
BOTi"'
Ny
F_%_I_
TG -

Basic numbers only shown on fllustration. Order by Part Numbers shown in st of parts.

-




o Yoo Gompomy,

CHASSIS PARTS AND PRICE LIST

L« 3
E{ . N:‘.AGRBTER é LIST PRICE FART MAME ::::EIR[:-{‘:. MODEL
Carburetor
GPF 9508 - 02| Gasket-carburetor air intake elbow 1 1]
GP 9510 17.75 | Carburetor assy 1 1]
' 8B8717-3 5/16-18 x 5/16-24 x 3/16 Stud 1 1]
33798-87 5/16-24 Hex mnut ) 2
34B06-57 5/16 Leckwasher 2 2 |
. Reqd,for carburetor to intake manifold [
GPs 9510 Carburetor esay-for Export only T [
GP 9512 1.70| Body-carburetor min ani plugs nesy 1| 17
31628-97 #10-32 x 5/8 Fillister head sorew L b
¥ 355L03-57 #10-32 x 3/h Hex heed bolt-slotted- specia1 1 1
~ 3:843-52 #10 Lockwesher 5| 5
? Reqgd.for carburator malin.body
GP 9515 1,40 Body-corburetor throttle and shaft apsy 1 1
317028 1/4-28 1 1-3/8 Fillister heed morew 2 2
3uB05-52  1/L Tockwagher 2
Regd.for carburetor throttle body .
GP 9516 02 | Gasgket-carturetor throttle 1| 2 ]
16 9516 02| Gagket-carburetor main body 1 1 S e T Rt
GP 952k ] .55 Horn-carbureter air and plugs 1 1 %: - ;
i 9526 .05 | Iirk-carburetor pump 1 1 ‘0‘} Jﬁ 3‘-‘
GP 32 . ,05| Red-carburetor pumy opsratlng 1 T ind v
GF 9533 20| Jet-carburetor wain ' T T :
78 9537-A »01} Plunger-carburetor choke laver 1] -1 :
T8 9539 ) : -02| spring-carburetor choke ehaft 1 1
GPS 9539 ’ .02 Spring.carb,choke control retracting-for Export only 1
: 78 9541 . 03| Neesdle-carburetor idle adjusting 1 1
' M g5he 15! Tubs-carburetor idle-assy 1 1
GP 9546 - .20 | Ehaft-carburetor amd lever asay 1 1
GP 9549 . .25 | Flate-carburetor choke-essy & 1 1
78 9550 .25 Fleat-carburetor and lever cesy 1 1
GP o552 +20| Tever-carburetor choke 1 1
31588-37. #0-32 x 5/16 Fillister head screw 1 1
; 34703-87 #10 Flat washer 1 1
. Reqd, for choke Iever plvot |
- 310%2-52 #6-32 x 1/4 Fillister head machine Borew 1 L
Reqd, for carburetor choke Iever ewivel
78 9558 ) 0L | haft-carburebor float lever ’ 1 1
GP 9560 .01 | Spring-cerburstor choke plate valve 1 1
T8 9566 .10| Needle-carb,fuel inilet . 1 1 ;
GP 9567 15| Seat-carburetor fuel inlet nmedle 1 i 3:'
. 78 9868 01| Gagket-fusl valve needle amsat 1 1
78 9575 .0L| Retalner-carburetor check valve 1 1 '
8 9576 L0l Vaive-carburetor pump check 1 1
Lo o578 L0l| Spring-cartwretor 1dle adjustment screw 1 1
Iz 9578 .02 | Spring-throttle stop screw 1 i
GP G581 35| Lever-throttle and shaft assy 1 I
16 - 9583 05| Iever-carburebor PUEp GeTALIng 1 1] L
355820-57, #8-36 Chneck nut-hex-special 1 1
FB42-5 8 Lockwesher B 1 1
Reqd, for carburetor pump upera.ting lever ]
GF 9585 L0z | Flate-throttle 1 I
“350168-57 - Carburetor throttie ad],screw ~gpecial 1 h
Lo 938 01| Sorew-ocarburetor Throttls and Ghoks piate © In N
EZT] 01| Spring-carburetor choks lever plinger i T 1
G 5595 06| Bracket-carburetor choke .wire 1 i i
67 9554 ' ] .25] Jet-carburetor power-masy . 1 T . A
S 9594 L 02| Valve-carburetor pump diecherge 1 1 E] :
i 9599 ] ,01 | Retainer-cerburetor pump link T T =




PAR
NUM
——
—
1
97
b
9

O

2

l

(A

8.

- 40 —

ﬁ%mﬁm
CHASSIS PARTS AND PRICE LIST

34803-s

36987-S

963

950¢
9549
9560

9524

355103-57

35008i- s>
f"

v
(0
i )

’ 57 v
' —

Basic numbers only shown on illustration. Qrder by Part Numbera shown in Jist of parts.




: : -k - ' "
CHASSIS PARTS AND PRICE LIST
[
":::"ER é‘ LIST FRICE . PART NAME ::Em:_l: MODEL
40 o608 ‘ .0L| Gesket-carburetor power jet 1 T
GPS 9616 1.50| Brkt,-carb,choke cont,retracting spring{For Export only} i
GP 962 .05 | Spring-carburetor choke lever return 1 h !
oGP 9626 .70| Bracket asgy-alr cleaner mounting 1 T
T8 %63 I .20| Flston-carburetor pump assy 1 1
GP 9632 . 1.65 | Elbow-alr cleaner to carburetor 1 1
36G8T-57 #10-32 x 1-7/5 Hnding head screw 3 3
34803-87 #L0 Tockwasher - 5| 3
Reqd, for alr cleaner carburetor elbow to carburetor
355649-5 = Bolt-air cleaner bracket to support-speeial| 1 1
34809-52 1/2" Lockwasher 1 1
w 353846-82 1/2-20 Hex mut 1 1
i Reqd. for alr clsansr bracket to support bolt and - |
: brace to cleaner bracket
T8 9630 ,01| Washer-carburetor prmp sﬁring £l T
W .03} Spring-carburetor pwmp ' T T
GP _9639 * 50| Brecket-air cleaner mountiné 1 1
78 9650 . .0% | Bpring-carburetor pump plston expander T T
GP 96611- .35 | Support-alr gleaner bracke: 1.1
GP, 9669 02| Pad-air cleaner to bracket 2 ] }
GF o6l 02| Clip-carburetor choke lever spring T T
GP 9700 . +50( control asey-cerburetor choke -1 1
GP 9725 +T0| Bracket & shaft asgy-accelerator 1 T
GP 9730 . . . 1,15| Lever assy-aceelerator shaft throttle 1 T
GF 9735 ., A5 | Pedal assy-accelerator lever 3 1
- 20327-52 5/16-2h x 5/8 Hex head bolt 1 1
33798-82 5/16 - 2b Nut 1 1
: 3B06-52  5/16 lockwoeher 1 1
Regd.for accelerator pedal te floor pan .
81w 9737 +05 | Spring-accelerator lever ] 1 1
GP STk .60 Red-accelerator pedsl io smaft @ T T
SGT9-57-88  F10-52 Hex nk : z | 2
Reqd, for sccelerator pedal to shaft rod
GP 97L6 : .05 | Red-accelerator shaft to earburetor L 1 1
' JLOT9-8T-8 "#0-32 Hex mmt . . - 5 5
Regd. for accelsrator shaft to carb.rod
GP 9752 .20 | Joint-eccelerator rod ball ' 'y 1
2 reqd.with GP-OT72T - ; i
2 reqd.with GE-9THT . ' fis]
JLGT9-87-58  #10-32 Hex nut Sk b i
~3LE03-3  #10 Lockwagker . } I E
Regd.for accelsrator rod ball joint ’ !
GP 9175 .50| Gontrol &ssy-throttle | 1 1
914 o792-B .02 ] Clamp-choke and throttle rod bracket . 1) 1 :
350081-87 #9-32 x 1/2 Hex head bolt-slotied-epecial 1 1 i
3 9E-87 #8-30 square nut 1 1 I
Regd.for carburetor choke wire clamp :
¢ . 9904 .15| Pleton & otem assy-carburetor ecomomizer 1 1 I
16 9920 ,55 | Bear-carburetor nozzle-assy : 1 1 I
F1077-87 #5-32 = 5/8 Fillister hoed screw 2| 2
34002-52 48 Interrel tooth lockwasher , 2 2 !
Reqd.for nozzle bar ) ’ i i
- o9eh 03| Bleed-carburetor nozzle Tar air IR 1 1 i
78 9925 .01t Gasket-carburetor nozzle bar sir bleed plug 1 1 E
LB 9926 .01} Gasket-carburetor nozzle bar o o i
G 9928 L0l Clamp-carburetor nozzle bar 2 2 !
Zhoop-82  #8 Internal tooth lockwasher - = 2
Regd.for carburstor nozzle bar clamp screw




=42 -

_ CHASSIS PARTS AND PRICE LIST

HUM

T i— )

— 10122 10094 -10214
.91
91
-4

7| s
9

~— 0120
[

i0211 10208 10206

o * Basic numbers only shown on illustration, Order by Part Numbers shown in list of parts.

300 Generator - | | .

\ ~1NC 10000 14,25 gemerator assy 1) 1 s
01A10005-A L.55 | Armeture apsy-generetor i 1 1
68 10044 .0l [ Pele plece mcrew . . 6 [

2 reqd.as part of 1N(_J—10000
} reqd,as part of 18-11075%

Q1A 10050- E . 1.55 | Plete mssy-generatcr brush & end _ 1 .1
914 10057 03| Bpring-generator brush ] ] ]
ola 10069 i .20} Brush assy-gensrator F] 2

[

T500-57-8  1/4-58 T 5/ Fillister head sorew
Regd.for gemerator brush holder

18 10088 ) 01| Doweli-generator & starter frame . L b ]
= 7B 10094 1,15, Bearing asay~generator T | 1| (Federal #1203)
: 014 10098 - .0l | Retalner generator grease-rear outer 1 1
910 826¢ T8 10120 0% | Bolt-gomerator thru 2 2
i ’ 305-52 1/% Lockwasher 2 2

Reqd.for generator thru bolt

GP 82 Ola 1d123 . 01! Retalner-generator bearing grease « 1 1
go &8 018 10122 .021 feal-generstor grease-front - ’ 1 1
™ 85T TOls 101304 1.50 | Palley-generator (3.5-5.5) 1 T
6P B25CT THC 10159 . 1.%5 | Plate-generator end 1 I
GF B29L _ BE550-92 1/8-20 = >1/% Hex H3 bolh 1 1
T 33046-82 1/2-20 Hex hut 1 1
6P B307 - Z4800-82  1/2" Lockwasher T 1
T ) Roqd.for gemerator to cyl.front & cyl,block
B B 10141 : .Ob 1 Cup-generator oil ~ ' 1 1
B 18 101ke . .05 | Band-gtarter cover T 1
. BTi6l-8 F0-% = 1-1/% Rd.Ed.s0row 1. 1
GF 83237 391h1-5 #L0-2 Bg.outes 1 1
gP 836" ) Reqd.for starter cover pand
L 15 101hé 0L | Flug-gen,brusn ond plate oll 1 1 -
91L& 10147 02 | Wick-gensrator brush enmd plate T T
" 1NG 10151 .15 | Bracket-gensrator 1 1
0l1A 10163 . .0l| Stop ring-gemerator bearing 1 1




L CHASSIS PARTS AND PRICE LIST

351285-87-88 .255 T.D, T .5 0.D. X .37 Flat washer
SE25-ET-88  1/1 Teckwasher
Reqd. for generator screw armature terminal

[
-NS‘;RB;R é‘ LIST PRICE PART NAME ::E"’::
- 81A°1017% 2,30| Coll mssy-generator field 1 1
aa 10193 TOL] Tnawlator- genem'bor Field coll connacting wire 1 1
O1a-10202 08| Tnewistor-generator terminal 7 1 1
81a 10206 | ] -+06] Insulator-gen.frame to coll-cuter 1 1
818 10208 ) o .01| Insulator genm.end pla‘be-inner 1 1
01a 10211 .01 | Terminal-gen,acrew armature teminﬁl 1 1
TN0BL-87-58 1/4-28 Hex mut = 3
1 1
o 2

01 liJElg o 0L Seal-l'ganemf.or grease-rear 1
o1a 1021 | .02 [ Retainer-generator grease-rear-imner 1] 1 |
Regulator
. 01A 105{)5:6}“- ' ' 5. 13 .Régul;ator assy-gen, -Not used in tropical countries 1 % 1
0lA 10505~ 5.75 | Begulator esay-for countries req.low gravity electrolyte H I 1 s
*
) . Battery
9N 10655'-A Battery asay-13 plate 1 1
oN 10655-B Battery assy-13 plate (For use in fropical countries & 1
Export only)
I8 10660 | | 2+UD| Cass-battery 1 1
81810662 +10| gover-valve for cell, 3 3
B1a 10654 ,07 | Ricg-bathery cover % 3
814 10665 | .03 | Washer-pattery cover 3 %
B1a 10720 07| Plug-battery filler - 3 5
GP 10732 1,00 support & bracket assy-battery 1 I

¥ ee page 53 for photographs of Battery Suppert Parts

Instrument Cluster

3800752 No.12-2h x 5/8 Binding Jead screvw %
3480482 TNe. 12 Lockwasher 3 3
34054-82 No,12-24 Hex mnut 3 3

For instrument cluster to panel

110 10850-4A( | ’ +%5.| Indicator-generator charge . 1 1
] . .65 11C 9273—11 Gauge-olil pressure 1 1 = =
.01 “OLA 9272 Bar-geuge oconnecting 1 1
.60 ar 9271 caaé—instr!m@nt cluster & bezol 1 1
014 10876-5, 85| Bezel 1 1
" TOLA 108G0-R 25| Gless-instrument cluster cover 1 1
11C 10065-A 85! Indicator-temperature 1 1 —
_ 35 TIC 9280-4 Gauge fwel T 11 )
99A 10884 ] 1.50 Bul'b—electric heat indieator 1 1

- Starter-Motor

OGN 1iode ~ 10,00 Sterter assy 1 1
- 25531 37-88 Wo;10-32 x 1/2 Flat Head Screw (For 1 1
starter Frame aﬂsy) } )
52 11005 3.0 { Armature assy-starter 1 1
18 11036 01| Washer-starter armaturs thrust 2 2
18 11045 5 Timto nsay _otarter brush end 1] 1
18 11057 60| Brushes-l eet in cartom i 1
B 11059 03| Spring-starter brush L] &
18 11061 +0l| Bolder-starter brusk 4 ¥
B 11062 LOI| Inmulator-starter brush holder 2 2
B 11073 +CL| Washer-large-starter brush hold-rivet inesulabor 5 5
1 reqd,as part of 01A-10050
) 4 reqa.asy part of 18-1104%
18 11083 .B5| Coil-L-starter fleid 1 1
18 1165 | .B5| Coll-R-starter field _ 1




TS

CHASSIS PARTS AND PRICE LIST

STEERING

NUMBER g LIST PRICE PART NAME W I P MODEL -
|
{‘ -91
| 9%
il o |- -34806-5 33879-S
| 3] 3s923-s oz
i1 o | B-12213 1oz
m 11094 11130-ASS'Y
i “27T161-8
i 10142 N
! 34141 “
, 1059 10088
11036
34906-S 11085-R.H.~ASS'Y
1109l
h ‘17
. _ I i o
Lo H049 '
\| | Ass'y
. N 11061 | ,
R ioo8s ) |OB3-L.H.-ASSIY
1 . | nose-(SERVIGE 11057} -11005-ASS Y
7 | 25231 11365
— 1367 S5 1ars
— 11368
¢ 826
> — Basic n.umbars only shown on illustration. Order by Part Numbers shown In Hat of parts.
0 8287 T7gmion 03| Bolt-straigat thrw _ z [ &
582 _' =406 6 5/16 Ioternel hooth washe 2 2
P 29 . (For Starter straight thr bolt)
P @-9‘: 18 1109% -0L| Waskez-starter £101d Tormimal R
18 11ee . 05| Terminal-starter field 1 1
P 850" 539556788 5/16 - 2 hex ohoox nub 1] 1
' - —TEIEEET B0 16 Lock wesher T 1
—~—_ 38795748 5/16 -84 Hex mut 1 T
) k (For starter fiold terminsl) I
. 718 1107 .07| Bushing-starter terminal T 1
P 8323_ 52 11130 .05 Plate assy-mtarter rear end . 1. 1
P 834 18 10088 Dowel-generator & starter frame. L [
. . 18 10142 Band-starter cover 1 1
T _ Starter Drive -
-o- 52 11350-C 3.50| Drive apgy-atarter - 1|1
.. 52 11365-B 02| Pin-starter drive pinion 1 1
52 11366-B 5,55 sbatt aesy-starter drive acrew 1 1




b5

CHASSIS PARTS AND PRICE LIST

[ .
N:;‘:I:LR "-: | LIST PRICE. PART NAME ::EER':; MODEL
52 1367 | 1,90} Pinion & barrel assy-starter drive 1 T
52 11368 .20} Spring-starter Grive meshing 1 1
52 11369 12| Spring-atarter drive antl-Grift R 1 T
52 11370 .03 Ring-starter drive pinion & berrel-retaining 1 1
550 11372 .B5| Plate_mearter apring amshor : T T
52 11373 -05} Ring-starter drive spring lock 1 1
52 11375 60| Spring-starter arive 1 1
»
o Starter Switch
GF 110 .85| Relay assy-sbarter switen 1 1
3LOTG-S7 No, 10-32 Bex mut 2 2 i
FLTO 0. at e 2 2
Teqd. for 014 I1LS0-A Terminela
34803-57 No. 10 Look washer
= ~ 39035-3 #12-2% x 7716 Binding head sorew 2 2
ThBON-8 F12 Lockwamber 2 2
© 3h05L-52  #15-2L Hexr muit 2 3
’ Reqd,for starter ewitch relay asmy to apron
iias11500 25| Switch assy-starter push bubton 1 ]
35LT19-87 #1b x 5/8 Binding head sheet metal sorew 2 |
Rogd.for starter switch relay apsy to dash
- » . .
Lighting Switch | ;
GP 77:[3:653 _ ) 2,75 | Wire assy-foot switeh & headlamp 1 1
GE 11654 2.75 | Switeh assy-Blackout 1 1
355097-8 Screw-No.B-32 x .18 heslless set-pert of- 1 1
GP-11655-Enok to eontrol shaft
L] L] L] . -
Ignition Coil, Distributor and Condenser
1G 12084 L 50| Coil asay-ignition 1 1 3
26587-57 1/1-20 x 1-5/8 Round bemd bolt 2 2
34705-87 1/b Flat washer 2 2
34805-87 1/% lockwasher 2 2
53795-87 1/4-20 Hex nut o 2
. Regd.for ignition coll aasy to dash
GPF 12038 20,00 Adapter nesy_distributor 1 1
GP  120hL0. 5.75 | Houslng-dist,adapter 1 1
ahoh3-sp  5/16-18 x 2-1/8 Hex head bolt 1 1
34806-S  5/16 Lockwasher 3 3
Reqd.for dist,agapter housing to cyl, front cover
gP 12043 2,10 | Shaft-dist, adapter 1 1
GP 12044 2,50 Gear-dist,drive 1 T
GP 12051 2.70| Cover-dist.adapter 2. 2
@b 12055 72| Gasket_dist, adapbor cover B 3
GP 12074 5,15 | Gear & flange assy-dlet.-driven T T
GP 12075 « 20| Bushlng-dlst,adapter shaft 1 1
GP 12076 +20| Pushing-diet,shaft 1 1
GP 12078 .01 | Spacer-dlstributor adaptser to cyl.front cover 1 1
GP 12100 18.75 | Disbributor assy 1 1
GP 12103 1,25] Dlaphragm-vacwmm contrcl 1 1
3R0TS-S7. FL0-52 Hex nut 2 2
34BL3-5T #10 Lockwasher E] 3

Regd,Tor vacwm control dlaphgram to bracket




- bs -

: CHASSIS PARTS AND PRICE LIST
B c
N:‘::_:R 'e' LIST PRICE PART NAME ' :'_T\:Em:z MODEL
GP. 12104 2,00 | Yacum control assy 11 1t
GF 12106 1,70, Cap-distributor 1 1
Gp 12112 .80 conduit-spark plug wire 1 1
GP 12120 L03| Collar-cam thrust bl 1
&P 12ish 0| Housing-dlstributor SPark advance T I
B TOLL] Ofler 1 1
OF 10153 01| Telt-cem T 1
gy  121L3 T 0m| Gasket-distributcr base T T
L {(Use as dist., adapter hag, to frt, oover gaskst)
eGP 1214} 061 Gpritg & bracket-dLBtriduior cAD 1 il
SBLER-87 #5-32 x 5/16 Round head screw 2 2
FLBLA-5T7 #5 Lockwasher i [
Reqd. Tor distributer cip Bpring L
Gr 12147 Ok | Plug-distributor cap vent - 1 1
48 12148 02| serew-distributor to front cover s | 2
GP 12151 .55 | Plete-breaker 5857 1 T
i 26L62-57 #C-22 x 5/16 Round head serew 1 1
354287 78 Lockwasher T 1
Reqd,for breaker plate retalner
GP 12159 20| Terminal-primary we 1 1
AL00%-87 #10 Lockwasher-Iinternal tooth 2 1
3L079-S7  #L0-32 Hex nut 3§ 2
ZNEI3-8T A0 Lockwasher .1 1
I51255-97 »/16 Plain washer 1 1
. - Read, for primary terminal
GEF 12261 2p | Clemp-dist.spark advence houslng 1 I7
GP 12162 .50 | Arm end spring-bresker-asey T 7
. Z55063-87 Nut-contact lock 1 1
I51260-35 Wagher-breaker ari T T
“3EBA0L-5  Cobter-breAker arh 1 T
GP 12172 o0 | Screw-contact 1 i
' T2867-5 Pin-shaft retalner 1 1
GP 1?175 . 3.50| Shafi-distributor asay 1 1
GP -12177 .01 Retalner-ocem T 1
GP 12182 02| Washor-palt TArust-upper T I
GF 12188 20| Weight assy 2 2
GE 12192 04| Spring-distributor welght o =l
GP 17153 "1 Ve sher-abaTt thruat-lower T 1
GF 12198 ,15| Betéiner-sbalt T T
GF 12200 35| Rotor T 1
GcP 12210 80| Cam & plate assy 1 T
B 12213 01| Washér-distribator 1 1
GP 1571L .08 Tneulator-breaker spring 1 T
GP 12226 25| Tube-dist.vacuum T T
Olh 12250 1.15| Resigtor and ciroult breaker assy-ignition 1 1
Q1M 12853 L05] Insulator-ignitien resistor & cir.breaker T I
IR5IL7-57 #10-32 x 157 32 Shoulder bolt ~special 1 T
TBEI-E7 #L0 Lockwasher 1 T
3L079-57 #L0-32 Hex nut b 1]
Roqd.for distributor spark advence nouslng clemp .
3160257 #l0-32 x 1-1/k Filllster Ed bolt 1 1
3h079-87 FL0-22 Hex nut
GF 12267 .35 Brackét-dist.vacuum control 1 1
S00W-57 1/5-20 = 3/% Bex & bolt T i
FWE05-67 174" Tockwashar T 1
Reqd. for vacuum contrel brackelt to adapter housing




(R

v

-47 -

CHASSIS PARTS AND PRICE LIST

12i06-ASS'Y —

(2147 s 4 . | | | | :
= ' - 12273
mZOO‘_‘\ﬁ | B oshd ﬂ«-sv
01-8 | ?2428;!3-37 : ~34805-57
iprre | | | 355017-87
12172 4\ . 9067 3o817.57
355803-57-~0 N O 291260-S
N A3 31692-S7
12162 (B 02-57

e, @< 34842-57
Ns: Ae—26462-S7

12261
34843-57

12175-ASS'Y

12182

12144

10141 34842-587

12300
34842-87
-26452-87

34079-S7 @*—'——IZISS
12198
34079-S7
%&—72867—5
34843-S7 351253-57

Basic numbers only shown on iliustration. Order by Part Numbers shown in Iist of -parta.‘



- 48 -

LIST

CHASSIS PARTS AND PRICE
[
N::;;R_ 'é . LIST PRICE PART NAME :T:Em:: MODEL

“GP 12270 .07 | Washer-aist,primary terminal insulating-inner 1 1
= G:Pfl2271 = —01 'Washer-dist.rprimry fermina]l Inspulating-outer 1 1
GF 12278 01| Pushing-dist.primary termizel fnsulating T 1
=TT 12273 0% | Btop-aist.vacuwm control rod - 1 T
—GF 1227k ~ .03| Shecer-dist,vACUMED CONLrol bracket 1 1

GP 12279 - .10} Wire-dist,ground-assy - 1 1

Gp 12280 1,851 Conduit & wive aasy~dist,to mpark plug 1 1

GP 12283 .QQ Spark plug wire No, 2 1 1
TGP 1228 20 Spark piug wire No. 3 1 1
BB 120286 10| Spark plug wire Fo. 1 1 1
_Gp 12287 -20 | spark plug wire No, 4 17
T1G 12300-B .20 | Cordenser 1 1 C

R : DEh5e-87 #0-32 % 3/16 Round Ed sorew 1 1 @

W' SIEhE-g7  #9 fockwnahsr 1 1

— ] Regd.for condenser

1 12312 .06 | Cap-condenser 1 1 B

01T 12405 4 65| Spark plug asay In 1

k0 12lio 01| Gasket-spark plwg-18 MM-Use as oil rellef valve gaskel 1 i

58 124310 .0l | Gapket-opark plug-tor 14 MM spark plug I I =

114 12425 , 02| Cap-spark ping N K

Headlamp .
¢ 33846-S7 ‘_ !(E:v

_%—Seszo-sz

. 34829-87 —=-CE

356500'8‘(—-@

Basic numbers only shown on lllustration. ' Order by Part Numbers shown in Het of parts.

GP 13005 .

5,05 | Lemp assyhead 2 Z]
GP 13007 # 1,10 Bulb-headlamp ] a2 | =2
OGP 13000 85| Belt-headlamp bracket hold down asay-incl.wing nub 2 2.
7 356483-57 Washer-heedlsmp bolt cup-speclal 2 2
- 35036052 1/h-20 x 5/8 Special shoulder bolt 2 2




- bg

CHASSIS PARTS AND PRICE LIST

28362 -S2

frreni g it

Basic numbers only shown on fllustration. Order by- Part Numbers shown in Hlst of parts.

35140052 .5 Spring wesher_apecial 5 z
34805252 1/h Lockwasher
33795-82 1/4-20 Hex nwut
For Tholt asay to headlsmp bhrkt. brace
. 356411-5 3/8" Special flat wacher In b
GP 13045 .60l Rim-headlamp 1 1
36920-52 #8-72 x 1-1/8 Rd.Ed, Bcrew—pninted e 2
Reqgd.for headlamp rim
GP 13061 <U5] Retainer-headlemp lens 1 1
GF 13070 1.80| Bracket-heedlamp support-RE 1 1
GP 13071 1.80 Bracket-bheadlamp support-LE 1 il
&257-5 1/h x 5/8 Flat hesd solié rivet 3 3
For hesdlemp 'brk.‘t. hinges to brush guard .
GP 13068 - 10| Brace-headlamp brit. = 1 1
Gp 13069 k0| Brace-headlamp brit,-LE T
2032752 5/16-2h x 5/8 HWex head bolt b b
34806-82 5/16 Lockwasgher Y b
33798-82 5/16-2L Hex mut N &
2 for fender to apron to brace
2 for apron té brace
GP 13076 .601 Wiring mssy-headlemp 2 2
oGP 13200-B 2.50| Headlsmp aasy-Blackgul ] Z
- #.07 B-13466 Bulb 2 2 | (Mazae #63)
GP - 13205 .20| Spacer-blackout lamp o 2
GF 13208 k0| 1608 blackowt headlamp 2
GP 13209-A 207 Gasket-blackout headlamp 2
GP 13209-3] .20 Gaskst-Blackout headlamp = 3
GP 13210-A 35 | Door-blackout headlsmp s 2
2B8362-82 #8-32 x 3/k Oval heed screw =z
Regd.for blackout headlamp door to body 2
GP 13210-B 1.401 Door & lens-blackout headlamp 2 2
GP 13216-B 1.20| Body-blackout headlemp_ 2 2




_ - 50 -
Fora fotor Company,

CHASSIS PARTS AND PRICE_LIST

VoLV

34806-S
33784-S-7

- | 28362-5 | 13208
13210 13223

Basic numbers only shown on iliustration. Order by Part Nuinbera shown :in liat of parts.

- GP 13220 20| Fllter-blackout headlamp } D

- eGP 137223 %5 | Louvrs-blackout headlamp : } 5
I 5 TTK 13553 Gwiteh assy-hoadiamp dlmst 1 T
1 15 BTR T580-3 Socaot-headiamp irdicator 1ight T 1
_LD "GP 13586 Jowel asay-headlamp indicator 1ight 1 1

GPS 13309 16.50| Kit-front & reer Jivectionsl signal 1ights & owiveh (For 1

Export only) j ]
GPs 1330k Bwiteh-% wiring-dirsctional signal{For Export only) 1

‘Rear Lamp

11T513380-4, .50| Reflector asay ] ] ] L
. 20362-8  Sorew blackout Theadlamp door 1 1
Gp 13LOL-B .55 | Lamp sssy-vlackous tail & blackouwt &LOP 1 1
GP. 13405.3 1,55 | Lamp assy-blackout teil & service stop T F 1
3579562 .1/B-20 Hex mut i ¥
3h85-52 1/h Lockwasher L h
. For taill lemp to bracket
. Gp 13408-B| - 1.30| Body & socket assy-rear lamp 2 2 -
GP 13409 . 50| Sccket & wiring assy-tail lemp-Part of GP-13h0L
GP 13k10 ] .50 | Socket & wiring asgy-tail lamp .
) 1 Reqd.part of GP-13505 : _
‘ 1 Reqd.part of GP-1340% E d
TGP 13:11 55| Wire aasy-service tail & etop light ‘ 1
1 Reqd.with GP 13405
GP 13436 — .50 | Lens-vlackont stop lemp 1
GP 134k2 Bs " Touvre-blackout tall,service stop & gervice tall lamp -1
GP 1343-A .35 | Filter-blackout teil lamp E
GP. 13h4% _ "85 | Touvre-Dlackout tail And blackout stop 1amp 1
- GP 134k45-A .60 [ Iens-blackout tail lamp =)
- GP 134h7-A 60 | Casket-blackout fail,blackeut stop and gervice stop lamp 2.
- GP 13kEE 56 | Door-wiackout tall,blackout atop & mervice tail,service 2
N stop lamp ) B
— - 36909-523 To. B-32 x 1 Round head sovew L
- FLE0B-52  Wo. B Book washer . m
e : . For GP-134hB-A Door
GP 13448-B " .30]| Daor-blackout sail & service stop 1 1




g‘u . i

£2S-1269¢ 8bvSl $EPEl 80HEl

€25-1269¢ 6bvel

G8vel 8OFEl

CORET-4p Je damd mu “pbex T
: HOKET-dD 30 qaed ee'pbax g e
(eo# slza)) | € ‘d'0 € Aro4 grang | Lo° # 9oheT ‘@
(QETTH# eael) | T CoNgT-dp o Aded- 470 £-12 3704 §-9-qTng [6T" # SONET oy
] £poq o3 dwef TTEI-OUOE) [Cze TOHET 4D
T dusT doq8 qnoxewTd-IeyTnd [ GE° V-LERET 4D
. . . . (ue dogs ’
[4 epTAXeE ‘TTw]. 0ofades 3. doqg IMONSRIQ ‘TTe) JuoHovIq-1oxesy | 02" . : V-9Che T 49
T S dumsy el eoratos puw J078 @ITAISH-BUST | C6* - y-0SnEt g9
L I : 6048 SnoyowTq § TIRY YNONORTI-I00T |pg T-6hieT a9 |
- =

"s378d JO ISIf U GAOYS SIMWINN e £q I9pI0  UOREBASNI[} GO IA0YS A[H0 SEQUENY JISEg

7]

ANVH 1HOM-dWVT TIVL
L59€1 . .M LS-208bE

sgbm! 8bbel

ANVH Ld437-dWVT VL - ‘

"W 25-2080€
e il 4
)RR ( 9 /.
- b ® ._
_ fees-6089¢
"svbel 9evel/ svbel’

ar | ez
SNIY3I3LS

pel-l=1]

—%
IWYN Luvd © mowa asm | ¥] HIEWON
3 1uvd

1S 3D™d ANV S1d¥vd SISSYHD




-

Fora Motor Compuny,

CHASSIS PARTS AND PRICE LIST

[+ STEERING
ﬁ:‘;‘?“ 'S LIST PRICE FART NAME T
s .
GP 13466 .10 Ealb-blackout nesdlemp 2 5
gp 15168 g5 | Dracket-tall lemp z R
£09035 3/16 x 5/8 Oval hesd solid rivet 8 B
For tall lamp brkt.to back panel
114 13480 .50] Switcn apay-stop llght-Eydrautic Design 1 1
GP 13405 1.%5 | Lens, tulb & housing-Dlackoul SLtop. T T
914 13490 LOL| Spring-stoplight switih terminsl E 2
oGP 23451 1.70 [ Tene,buib % housing-plackont tall 3 2]
op 13494 1.70| Lens, bulb & housing-Service atop 1 1
11413532 .15 | switch assy-headlamp dimmer 1 I
010 13580-4 12 | Sccket-hemdlamp indicator light 1 ka
GP 13586 07| Jewel assy-headlamp indicator light 1 1 c
- 12 8 15081 Bulb single comtact 6-8 volt 1 1| (mazde 517 C
(Used as heedlamp besm indicator “bulb)
Instrument Panel Lamp
’ 50 13760 55| BwlLch-instrument lemp ; ] 1 1
e # .07 B 13466 Bulb-6 bolt-3 C.P. 3. 3| (Mazda #63)
DELBT-52 #0-32 x 3/0 Round®Hd Mackine screw 2 ]
FBee-82  #° Lockwasher 2 2
v @PS 13756 50| Switoh-slectric windshield wiper-Tor Txport oily T
| Horn
1A 9797 61| 0lip-horn ewitch wire %o fender apron-rear 1 1
33025-% #1° Round HA eheet metal screw 1 1
TReqd. for hox;n.switch wire to fender apron rear clip
GPF 13802 1.90| Born a#ay ” T 1
3052-57 #0- 32 Hex nut 2
ThB02-57 38 Lockwacher 2 2
Reqd.for horn commector wire to terminal
20%27-B2  5/16-5% x 5/0 Hex head bolt 2
35708-82 5/16-2L4 Hex nut o 2
34B06-82 5/16 Leckwagher o 2
Reqd,for horn body supt.to alr dsfl.& fendsr apren




_5.3.. . it

CHASSIS PARTS AND .PRICE LIST

STEERING

LIST PRICE T . PART NAME -MCODEL

PART
NUMBER

2w | 4w

33897 SM 356385-5T-8
TO0045

13404

3410
12409
13580

' 13410
13408
‘ 12411

| 214405

34746-57

33798-57

. 14436
glgg-gﬁ@ % 14401
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
- LA
Wiring
GP 14300 G0| Cobls masybatiory 10 starter SWAGLCE T 1
1A 1H301 .35 | Cablo-tattory ground R
TGP 14302 30| Wiring seay-coll to distrlbutor 1 1
GP 1308 +25% Wire assy-horn ewlitch : 1 1
TGP 1h325 R .55 | Wire-electric windshigld wipsr~io¥ Expert only 1
GPS 14326 .07 | Wire-electric windenield wiper swiLek to clrcuit broaksr T
[For Export only)
P 14385 2,10} Wire-directionat signal{For Ezport only} 1
6P 1khol T7+00| Wiring assy-cowl with Blackout switch 1 1
GP 1ku5 2.00| Vire essy-rear lamp 1 1
GPS 13405 2.00| Wire-rear lamp-for Export only 1
- 79 1khoe .20 Wire-to gas gauge-tank umit 11
GP_ 13l .T5| Ceble msmy-relay ta starter 1 1
Gp 18436 .20% Wire assy:hom comegtor 1 T
B k52 .05 | Cable terminal-part of GP-14E31 & GP-14300 3 3




]
¥
H
g
9
5

-5k -

CHASSIS PARTS AND PRICE LIST

GED VN
p;

( ord

le:.:zn ‘g LIST PRICE PART NAME STEERING MODEL
» . — 2-W PR
B 1455 o1 Siseve-wire-part of GP-1H436 & GP-1L302 L 3
O1a 15461 T | Wire termimml-part of GE-13200 I
B 1hW6L-B| TOL| Terminml-wire snap clinch type-part of Gp-13076,14308, REET
1h%36,15h05,% 11653
914 1hhé2 02| Wire terminal end oyelet-Part of Gr-lH401 1 T
B 1b463 01| Terminel-wire-Part of GP-170/6, LIk36,GP-14302 & oFabiol 2% | 23
014 1463 TOL| Wire terminai end-pert of GP-14401 . 2 2
B 1487 08| Wire Lormiral & @leeve asay-part of GP-1BLt5 & GP-11653 22 | 22
68 1Lug87 LG5 Wire condult & sleeve assy-with 1-1/2 sleeve-pert of 2 2
GP-11653 & GP-1LHL05 - .
A 14550 50| Bupport essy-tattery to swltch eablo-part of GP-14L3L 1 1
B 14565 .te | Clip-wire 1 T T
Toah.For fusl 1ine %o 61do Tall v
058 14567-A 05 | Grommet-wirlng T T
B 14567 ~08 | Grommat-TubbeT 3 £
% Reqd.for radletor doflector to headlamp wirs
1 Reqd.fer spoedometer cable to floor pan
B 1b577-A 0L | ciip-wiring 5 5
I Reqd.for wiring to dagh clip
1 Regd.for wiring To alds redil
S05I-2  5/16-2% x 1/2 Hox H sorew ] 3
T3768-52  5/16-2% Hex nub L
34806-5 5/16 Teokvasher 3 3
1 Reqd.for wiring ¢1ip to side rail
. 2 Reqd.for wiring clip to fender apron
“I1A TW5TT @ [ Clip-wiring o 5] 2
R T Reqd.Tor wiring to fender apron ]
¢ops 14577 05 | Clip-elsctric windshield wiring to w/S {For Export only} 3
B 14585 ,@2 | Clip-wire B 2]
Reqt.for wiring CLip to frams ‘
GPS 14588 .02 Clip-alecti-io windshleld wi-ing to W/B freme [For Exp.only) 1
514 1ME00 B0 | Plate-cowl wirlng cover 1 1
T779-57 FF x /8 Binding Bl sheet metal morew 3 3
] Reqd. for cowl wiriﬁg cover plete to dash
B 14605 .02 | Grommet-rubber i 2 2
) _ Read.for choke and Throttle rod to dash
Fenders
GP 16005 10.50 Fendsr-froot-RE 1 1
Gp 16006 16,56 Fender-front;LH 1 1
] 20327-82 5/16-2h x 5/8 Hex head bolt 6 [3
- zhThé g2 5/16 Flat washer BE 2
480652 5/16 Lockwasher [3 6
33798-62 5/16-8k Hex nub 6 6
For fender to fendsTr apron’
3506452 %/16-2h x 7/8 Round head screw 6 B
3400652 5/16-Lockuagher 6 6
3460752 3/8 Internal tooth lockwasher & &
33798-82 5/16-24 Hex mut ‘ ‘ w1 O &
Tor fender to brush guard
20311-82 5/16-2k x 1/2 Hex boad bolt 2| 2
ZhTU6-92 5/16-Flat washer 2 2
3k806-52 5/16 Lockwasher 2 2
For Pender to deah
Z0%27-52 5/16-2% x 5/8 Fex head holt i 2
24806-52 5/16 Locksmasher 2 2
3379882 5/16-24 Hex Tt 2 2
For fendsr $o.side pansl to dagh
20347-82 5/16-2% x 5/h Hex head bolt X 2
34606.52  5/16 Lackwasher : 2 z




=55 =

CHASSIS PARTS AND F’RICE LIST

GE 17020 1

N:‘D‘ARETER E . LIST PRICE ] FART NAME :TEER':: MODEL .
33798-52 5/162k Hox mit 2 2
B . For fender to side panel o floor mmppart 2 2
TGP 16043 9.50 Apron—f‘ront fender-RE 1] 1
GP 16044 9.50| Apron-front fender-LE E 1
B05a7-52 5/16-2% x 5/B Hex head tolt L N
THThE-82 5/16- flat washer ' L
3480632 5/16 Loglkwa ahor n 1
337982 5/16-24 Hex mit I N
- For apron to desh-top hole 2. 2
For apron to dash to body bolt brit. 2 2
20%11-82 5/16-24 x 1/2 Hex head holt T2 2
1 zyTh6-32 5/16 Flat washer 2 2
il Z4806-82 5/16 Lockwasher 2 2
For apron to dashecenter hole
) Running Boards
GE 16450 5.55] Boardruming-RE T 1] T
GPF 16l51 %.25| Board-running-LE 1 1
i SOART-2  5/16-2% x 5/8 Hex head bolb [ g
34806-532 5/16 Lockwasher 8 8
%3798.52 5/16-2h Hex mut 8 8
_ I, for rumning board to side pamsl
k for fender to running board
Hood
5T ST 55.75| Hood ARey 1 7
al3y7-82 57162k x 3/ Hex head holt n L
3h7h6-52 5/16 Flat wagher kN n
z4B06-82 5/16 Locismpher o[ b
N For hood hinges Lo dash %0 support
GP 16620 .50| Pansl-hood mlde-RE @ 1 1
GF 16621 50| Panel-hood slde-LE ) -3, 1
2090782 5/16-2k z 5/B Box head Bott i N
3480682 5/16 Lockwacher ) 4 I
3579822 5/16-24 Hex naut. b n
For hood elde to fender
3505452  5/16-24 x 5/8 Round head screw N L
34806-82 5/16 Leokwasher L 5 &
z3798-82 5/16-2L Eex mut [ b
_ For hood slde te slde penel to dash
&GP 166 15| Brackst-hood eateh In b
609185 1/5 x 7/16 Solid rivet ) 8
- For hood catch brackets
GP 16740 +25| Pad-hosd-on cowl T 1)1
35161452 No. 6 x 1/2 Fiat head sheot metal sorev 12 1=
For hood pad to cowl top
GP 16800 .35 | Hinge-nood masy 1 1
60918-5 1/4 x 7/16 gSolid Tivet [3 3
. For shpod hinge to hocd
Gk 16802 .50} Cateh-hood and windenield hold dawn T 13
26483552 1/4-20 x 1/2 Round head scTew L k
3uB05-52 1/b Lockwesher i |
33755-82 1/L-20 Hex mut | »
Tor ceteh agsy to brush guard
. Tools
GP 17005 5 1.80| Tool tag assy-less toolm 1 1
[T 17017—31 “io| Wrench-gpark plug & cyl.hsad rut il 1
@F 17019 | ~70 | Iron-tire 1 1
.701 Screw driver-6" length of blade 1 T




".55"
Foret fotor Gompany,

CHASSIS PARTS AND PRICE LIST

'l_l:

[
. N::ARBTER 'e' LIST PRICE PART HAME :’:ER':: MODEL
- GP 17021 3.10| Wrench-2d justable-sutomobile type-117 T 1]
” GP 17023 1.55| Wrench-adjustable-crascent type-BT 1 1
B 3F 17028 "5 Gombin.pilers,slip jolnt-wire cutting T 1
aP 17033 ] 5.60| Wrench-wheel bearing nub — T T
GP 17036 ] 1.05| Crank & wheel vrench-starting 1 T
GP 17037 .25 | Bracket-oll oan 1 | .1
GP 17038 L75| 01l can 1 T
GP 17040 1,10| Extension-starting crank i T
GP 1702 1,00 Hramwr-machirdet-ball pein-16 oz. 1 I
. GP 17043 85| Wrench-eng.dounle end-#723 1 1
. GP 1704 1.15| Wrench-eng.double end-#25 7 1
- GP 17045 1.55| Wrench-eng.double end-#27C 1 1 [
- GP 170h6 1,80| Wrench-eng.double end-#28D 1 1 [
- GP 17047 . 3. 55| Wrencn-eng.louble end-#751-2 : 1 1
' GF 17100 18,50| Fire extingulsher 1 1
GP 17102 3,55 Mounting-fire extingulsher T i
GP 17125 3.00| Gun-chemsis lubricating-push- type 1 1
_ 2h0-52  Fie-ok x 3/ Ending head screw L T
. z480Lk-32 #12 Lockwasher N §
S Reqd, for Tire extinguisher mtg,bracket to dash
Speedometer
110 17255-A| .| - 6.75| Speedouster - 1 il
: SENST-67 #0-32 x 1/% Found hd.sorew 5T 5
Reqd.for speedcmster to instrument cluster
L 11cF17255 Speedameter-for Export only : 1
’ OIT 17261 L5001 Casing-speedomster shaft 1] 1
& LT 17262 C .75| Shaft-speedometer ¢ 1 1
GF 17271 .65 | Goar-preedometer driven 1 T
eF 17277 .15 | Bushing-specdometer drive gear 1 1
GF 17285 2.10| Goar-spesdometer drive 1 T
GF 17335 .55 | Sleeve-apesdometer 1 1
B L] N - -
Windshield Wiper
- GP 17500 1.85] Wper-windshleld-aaay : 1 1
~GP 17528 % | Blade-windshisld wiper ' T 1
GP 17534 — 50| Fem-winichisld wiper immer & knob i1
GP 17535 50| arm-windehisld wiper outer 1 1
j ZR1305-52 Washer-windshleld wiper srm flat~gpecial 1 1
TEBeL-82 Lock washer-windehleld wiper arm 1 1
L 3L054-82  wut-windskield wiper arm 1 1
- - - -
. Rear View Mirror |
; GP 17690 ) 35| Arm-xear view inlrror adjusting 1 1
i 35529552 Borew-rear view mirror arm thumb BE
L . 23000-52 Nut-rear view mirror arm thumb screw logiy 1| 1
S GP 17696 12| Bracket-rear view arm-outer ' 1 1
- GP 17650 .75 | Brecket-rear view arm-inner 1 1
_ . e 17783 .65} Mirror-rear view 1 1
Front Bumper
ep 17750 2,15 | Bar-impact 1 1
GP 17752 25| Gueset-frame to impact ‘bar-lower-RH ' - 1 1
6F 17153 ' 5| Guseet-Frams to lipact bar-lower-1H I
N GP 17759 ‘ 65 | Gueset-frame to impact Ter-uppsr o ]
' 503558 5/B-16 % 11/16 Hex fhead norev B =
337995 3/5-16 Hex mut 12 12




=57 =

Fora Horor Company,

CHASSIS PARTS AND PRICE LIST

" PART £ ’ STEERING
. NUMBER i LIST PRICE © PART NAHE . _za;w e MODEL
i TW?—S BIFLockwaahﬁr 12 | 19
B Reqd.for imphet IAY to upper gusset __
L Reqd, for impa.ct Bar to lower gusset’ -
20358-5 3/B-16 x 13/16 Hex bead screv -0 - o
33799-8  3/8-16 Tex mut 2 2
FUH0TE  3/8 Lockwaaher T B 2
- For lmpact bar to slde rail to lower gusset :
Rear Bumper
GF 177715 3,20] Dumpsr assy-rear 2 5
GP 17782“ 1,50] Par-rear hmper-impact 2 2
20671-82 7/l6-20 x 1—1/8 Hex.head bolt 1 1
B85 7/16 Lock washer 1 1
Z3802-82  7/16-20 Her.mmt 1] 1 3
. Regd. for rear biumper impact ber to reinf.bar &
bumper arm inner
53500-82 7/16-26 x 7/8 Carriage bolt &1 2
33008-82 7/16-20 Hog.Hex.nut 2| @
“IBO5-55  7/16 Tocok vasher 7 2 | e
Raqd, for rear hmper impact bar to rear bumper
ber outer
" .
a9 -
GP 17787 L60] Arm-reer bumper-inner 2 2
. 20L31-52, 7/16—20 x 1- 1/1(- Hex.head 'bolt 1 1
35802-52  7/16-20 Hex,mut g T 1 ) -
SLBoR-52 7/16 Tock washor > T T 1
Reqd. for rear h'lmz:er BYMm ixmar tc:,uide mil to arm ]
outer & spare wheel support’ . )
206i1-82 T/16-20 x 1-1/8 Hex.head bolt 1| 1
SH808-52 7/16 Lock washer T 1 -
] “3302-62 7/16-50 Reg.hex.mit 1] 1
Regd.for rear bumper arm 1m1er to side Tember &
orm ouber ]
f’.
ap 1779 .55| Reinforcement-rear bumper bar 2 2
20F7A-52 T/16-80 x 7/8 Hex,head bolt B 2
“3B05-52 7/16 Lok whaher - 5z
. L %02 82 T7/16-20 Reg,hex. Tt 2.2
Reqd ag rear 'mm_sger bar relui‘ to frame rear croas
j member ‘
, &3
GP 17796 465 Arm-rear 'bmpar outer 2 2
20431-52 7/16-20 x 1-1% Hox.hoad tolt 318
33002-52  7/16-20 Peg.heX,nut 2 H
TO0B-98  7/16 Lock washer 2 2
' Req&.a.s rear wumper arm outer to frame side member
%o arm inner & reer _croa member ]




B
ot fotor Gompany,
CHASSIS  PARTS AND PRICE LIST

| STEERING
e | ew

(_‘EN_ULME

PART
NUMBER

MODEL

[3

kS

= LIST PRICE FART NAME
H .

40-18043
0OlA-18043

Basie numbers only shown on illustration. Order by Part Numbers shown in list of parts.

‘Shock Absorber

10 L8 T02h-h Stud-ahook aborber ball-used with g 8
fabric or rubber '
0] - 58 40pk-B  Stud-shock a‘n-orber Bball-used 'with 8 [
' rubber only ' '
ToL02D-82  Nut- 3/8—24 thiii hex slotted.-for shock: B 3]
T “TT “abmorber Tink pall stul-spacial
v, T ol 18010 08| Ring-packing glamd T &
. 014 18011 ) . 07| gpring-shart packlng take up 4. b
2T 18012 05| Wesher_fricticn _ L "
' o1a 18013 | » .05} Retainor-opring g | F
GP 18024 .70 Cover-shock sbsorber i L — :
or 1628 | | 555 | Flango-abutment & dowel pin assy | &
Lo 18043 I .05| packing-wing shaft 4 L
01 18043 T ,10[ meclking-wing shaft I 1 :
GP 18055 1.35| Link aopy-front & rear shock absorber A N
B 18060 05| Busning-eshock absorber Link rubler 8 g
GP -18080-A ' 5.50 [ ghock abeorber assy [ T
: 1 Re¢d.Tor RH front, 1 regd.for IH rear
: Gr 1B8080-B =.55| Ghock sbeorber Ansy-right-reer - T
: GP 1808:-A 5.50 | Shock abeorber assy . ‘ 2 1
‘ 1 Regd,for IH front, 1 regd.for FH rear: ) i
20k01- 52 7/"16-20 x 1—1/1_6-Hex.head. bolt 2 2
THO08-82 /16 Lack wasner 2| 2
/0502 T/16-20 Bex.rut - 2 2
Reqd.for front shock ahsor‘ner to eplde rail
SOLEL-82 /16-20 x 1-7/16 Hox.head bolt 7] 2| 2
3L808-82 7/16 Lock washer 2 ‘2
3EB0e-o2  7/16-20 Eex.nut z | 2
Roqd, for front shock abaorber to slde rell te frame '
#1 ¢/i brace & engine front suppord brit. I
20421 -82 7/16—_20 x 1-3/16 Eox,head bolt % 3
T 330oe-82  7/16-20 Hox.nut 3 3
SH505-92 ’{/16 Took woaher | 3 3
Rogd. For rear Bhock abeorber to side rall & pintle
hook to frame brace
: ) BORhl-52  7/16-20 x 1-5/16 Hex,head bolt 1 1
e . 3380552 7/16-20 Bex.nub 1 1




-59 -

T fovor Company,

CHASSIS PARTS AND PRICE LIST

N::::rzn PART NAME : :;E,m:: MODEL
34808 S8 7/16 Tock washer 1 T
Regqd for rear shock absor'ber to side rail to plntle
B - — ~ hock To frame brace & 'bra.ke hos_q_?:_r.‘k'tfrear_ o N B
‘gP 180813 5.25| Shoek ebscrber asay-laft-rear 1
T ola 18096 ~.0k] Gasket-rlarge T &
GF 18098 %55 Wing sbaft & valve amey-left ront & Tlgnt rear e
GP 18099 T.25| Wing ctaft.& valve ansy-right front & left rear 2 | 2
[ ] N []

Tire Chain
6P 18136-A[ | 6,75| Tire ohain apsy-5.50 x 16 tire N F
GP 1B1%-En 8.75| Tize obaln asey-6.00 z 16 tire "

- ; i . .
.

| ; Air Cleaner

GF 18205 F.00] Cleaner 6esy-air ' T T
.
| Qil Filter

GP 18658 3:15| FMlter essy-otl 1] I
GP 10664 50 | Benioil Filter T 1
GE 18666 55 | Tube-oil filter-outlet N
GT 18667 .75.| Tube-oil filter-inlet 1 1
GP? 18668 .30 | Commector-oil filter to pressure gauge 1 1
114 16660 451 Bormector-engine to oll fliter tube (El'bcw 503 S
o 18686 .10} Elbow-01l filter % T

T Reqd.for gesoline strainer lntet & oftlet

2 Raqd for oll filte:: outlet tube
B “203%B-52 5/8-16 x 5/% Box hosA bolt 2 2
o ] 34B07-52  3/8 Lockwasher N
_ _ Req_cl for oil filter assy to cyl. head

A 18692-A 15| Clampﬁp.say-oil Tilter tube-mmll . 1 1

- (Used 2a oll fllter kose to cyl.head clip)
. ZOSE-52 3/8-16 % 3/% Eex HA bolt i 2
" “T3B07-52 3/8 Lockwasber N 2 2
- ) ZH707-52  5/8 Fiat washer 5 2

Regqd. for oll Tilter to cylehead




16450 RUNNING BOARD-R.H.
03162 BRACKET-R.H.

HO3482 CLAMP—

16620  PANEL-RH.

_ S O O L/ L e I Bl d | L ol i o e T i
== (=t h R = i =
e e e = = e e
!
__n.w-oo COVER HASIZT LOCK kos030 FRAME (LOWER)
166600 COVER - HABIOD PANEL | IIG33%0 HANOLE -
1160804 BRACKEY 1127808 LOOP NOS488 CATCH
w " J4TIBR BRAGKET HBILeN BOW
5 . —— HEI30R IPRING 1103100 GLASS
B
g usi?e  NUT 11O£0M LoOP 1103302 ARM
m usies  sruo 45482 SCREW
. ! =
-] ———
B 1151285 CHAN = . 8il8y  SCREW
- 1131420 : - v 1103310 BRACKET
2 BRACKET-RH \ f .
8 = y
£ —
13380 ) 3
, | " REFLECTOR = B )
: ) ‘ -
16610 HOOD
= 1103492 PAD
< _ oF
] . -
R 813080 HANDLE :
w - / 4 741005 HEADLAWP
g 1164416 COVER : 3 ~ 13200 BLACKOUT
3 HEADL AMP
g 1162900 GOVER ¢ . - 3802 HORN
- - .
3 1131414 STRAP : £103334 LOOP
B : ¥ h
E \ 8307 GUARD
s 1162550 HINGE R HO3008 TUBE
] 1102396 BOLT (EYE) LR 1103020 FRAMEUPPER)
¥

16043 APRON-RH.

16892 GATCH

16684 BRAGKEY

NO3304 BAACKET
B

¢

~16005 FENDER-R.H.

JSIT 301Rdd ANV S1dvd

Adog

=09




- 61 1=

St fotor Company,

BODY PARTS AND PRICE LIST

” E STEERING
Nl':MRﬁ?ER g LIST PRICE PART HAME o | aw MODEL
BODY
L9
GP 1100001 Body assy-less paint incl,under body asey,side panel assy h) 1
Back panel, cowl top -pa'rual % instrument pansl

| Back
GP J116060% 1.45 | brecket-rear seat back guide-RH 1 T
GP 1160605 1.45| Prackst-rear seet vack gulde-IH 1 1
P6hB2-52 #10-04 x 1/2 Round head machine screw 6 [
FLBCh-s2 12 Tock washer [ [
358102 815, Faotener-turn putton stnd 16 | 16
GP 114718% 60| Support (bendé rail to back panel) esay F 2
60557-8 1/h x 5/5 oval head solid rivet L b

|

Floor
&P 1110738 30| Bumper-floor hoard pedals spacer ) )
33052 Ae-2h x 11/16 Sorew-Tlocr pan to pedal 2 2

bumper
3h7ol-52 #12 Fiat wesher-.loor pan to pedal bumper 2 2
‘ 3ho54-82  #12-24 Hex.nut-floor pan to pedal bumper 2 2
glA 7011136 .15 | Cover-floor pan brake reservolir-and grompet assy 1 1
GP 1110918 25| Filler-floor board trand.cover plate-male 1 1
GP 1110920 30| Filler-floor hoard trens.cover plate-female 1 1
GP 1112116 .15 | casket-tranasmission cover-front & 1 1
GP 1112117 .15 | Gasket-transmisslon cover-lower Tear 1 1
GP 1112126 .15 Gasket-transmission cover-lower side-BE 1 1
GP 1iiRlet .15 | Gesket-trensmission cover-lover side-IH 1 1
B [
GP 1101666 .25 | Plate-cross member to desh strainsr dust ¥gusset-FR 1 1
GP 1101667 .25 | Plate-cross meober to dash strainer dust guaset-IH 1 1
GP 1112108 6.00 | Tlate-floor trens.cover assy-front ‘ 1 1
GP 1112110 8.25| PFlate-floor boerd trans.cover-redr 1 1
TEE5030-82  #l0-2l8 x (/16 Hex head screw ) 2
T5oIN-5E  #i2-2F x 1]2 Binding beed screw & vasher 9 9
BEEy
35128-82 Square nut 11 11
GF 1112148 20| Plate-floor bosrd pedal opening cover .upper > 2
GP 1112150 .25 | Plate-floor board pedal opening .cover-lower 2 7
GP 1112155 .25 | Plate-floor hoard steering column openlng cover-upper 1 1
GF 1112175 .25t Flate-floor board sheering colwmm opening cover-lower 1 1
: : T TB-50 #2 x 3/0 Blufing nead sheet metal screw 9 9
GP 1112608 .60 Plate-floor gun R.ce-888F i T
GP 11121k 15 | Strip-ficor board pedals weather T 1
GP 1112158 15| Strip-floor board steering column wentheT 1 3
I
._ Front

GP 1102081 1.75| Loop-cowl top pamel gun strap i T 1
) 62246-3 5/16 x 9/16 Flat hemd ctek.sclid rivet 2 2
GF 1101621 J12 | PFlate-speed Information I 1
95032-815 . #4-7 % 3/16 Drive screw k| &
GP 1101627 15 | Plate-gear ehift information T T
) : g5032-819 #-7 x 3/16 Drive screv M I
GP 1101629 .20 Plate-nomenclature -1 1
92046-519 #+ - 5/16 Drive screw k. L




- 62 -

BODY PARTS AND PRICE LIST

PART
NUMBER

PART NAME

STEERING

z—wid—w

Seat

| el g

3LBLE 60 5/iC Heavy lock washer-seat gupt_to Fir

GP 1160032 27.00] mack-reer peat-msay 1 1
25655-82  3/8-2h x 1-3/16 Hox howd Avilled Dolt 2 2
34747-52  3/8 Flat vasner I3 [3
33979-82 3/0-2k Cestle nut 2 2
. 72026-82 1/8 x 7/8 Cotterpin o 2
GP 116260hL 2.1C] Bar-rear geat Toot ropt-FH 1 1
GP 1162605 - 2.I0] Mr-rear 8eat Foob resi-1® 1 1
= 20371-82 7/I6-20 x 7/8 Hex,noad boll I I
S4708-52 7/16 Flat washer 2 2
3hB0B-52 7/18 Tock washer Iy K
GP 1lézhio 4.20] pracket-resr sest pivot
] i ] 62246-5  5/16 x 5/16 Flat head cowntorsmk rivet [ 6
GP 1162400 .25 | Bracket-rear peat frame to wheslholae . 2 2
' 60533-5 5/16 x 1/2 Oval head solld rives PN
&P 1162900 L. 75 | Cover—Front g@eat cushicn-Bagy o )
LTV 6,00 | Cover-frant soat baok-asay E o
32986-5815 #6 x 1/2 Ovel hesd screw 1o | 10}
. 34884-515 #6 Finiah washer 10 | 10
GP 1186600 7.75| Cover-reér seaf tack-aasy 1 1
32988-515 8 x 1/2 owel head merew w0 | 10
34885.515 Mo, 8 Finigh washer 16 | 10
GP 116380k 10.25 | Cover-renxr msat curkion-&asy T T
32989-32 #10 x 1/2 ¢val hend machine mcrew 10 | 10
S4E78-92 7 10 Counter gumk finlsh wssher 10 10
GF 11é00B0 42,00} Tushion-Tear sest-agay 1 I
95h60-815 Fastener-gpet cushion cover gocket 6 6
85307-815 Pastener-spat cushlon cover button 6 6
95464-515 TFastener-seat cushion cover ptud 6 6
95452-815 " Fastener-seat cughion cover eyslet K 6
GP 1161326 B.00} Framb-renr seat Dack-and panel asgy E) 1
GP 1160600 15.00| Frame-rear seat cuahlon-and pansi asay 1 1
GP 1162550 1.70{ Einge-passenger seat-sssy ) )
GP 1152952 .25 | Locp-top and $ide curtain roll strap foobman L i
28563-815 f#lo-ie x 3/4 Oval head meckine serew B 8
£y
GP 11632 6.00| Pud-front geat cushlon-rubber o 2
GP 116L8I>2 4,257 Pad-front seat back-ribbor ] 2
GP 1166800 9.75 | Pad-rear seet brok-rubber 1 1
GP 1163846 17.00| Pad-rear seat cushicn-rubher 1 1
GP 1160822 1.30¢ Panel~fuel tank shieid 1 I
329285-2 No, 12 x 1/2 morew T 7
GP  1160326] 15.25 [ Seet-passenger ssy-leas trim 1 1
GP 1161912 16.75 | Seat-drivera-asey-less trim * T T
GP 1160016 L8 50 Seat~pasgenger-assy-canpiete with mounting trecwete 1 1
i 2bh27-82 5/16-2L x 1-1/h Hex hoad bolt-seat hinge L 2
- to floor pen
34846-82 5/16 Heavy lockwasher-seat hinge to flr,.pen| & i
GP 1160012 k2. 00 Seat-drivérs-sssy camplste with mounting btrackets 1 1
2038782 5/162h x 1 Fex head bolt-seat supt.to flr, | 4 L
¥ B




-63 -

BODY . PARTS AND PRICE LIST

STEERING

. N:‘:\RBTEFl ; LIST PRICE PART NAMF o - MODEL
‘ GP 1160026 Seart-renr-apny-complate } 1 1
’ 355504-52 Rear seat pivot bol 2 2
347h9-52 1/2 Flat washer i 4 - P
GF_1161302 -3 | spring-rear seat frams retsining - 2| 2 -
60Bgk—8 316 x 5/16 Oval head solid rivet L N
G 1152934 115 | Strep-top & side curtaln roll-& buckle meey \ 2 2
- GP. 11529hkk 1.0} strap-top & side curtain roli-k tip asey a 2
GP  11425h8 .85 | Support-papsenger seat rear ) 1 1
GP 1166404 1.15 | Trim-front seat side panel-assy-HE 2 2
GF  1166k05| 1.35 | Trim-front @eat side panel-ssay-IH 2 2
_‘ 32086-515 #6 x 1/2 Ovel hesd screw 12 12
Q 34864-515 #6 Finlsh washer _ t12 | 12 -
= -
| Side
TGP 1108356 60| Bolt-sefsty eye-on cowl side 2 2
34hog7-52 3/8-16 Square mit 2 2
3LB07-82 3/B Lockwaeher . 2 2
GP ll}lh?DA 45| Brecket-band rall & top support fronf.;RH T T
GP 11314214 .55 | Bracket-hand rail & top support front-IH T T
GF 11514308 50| Brackst-nand rall & LOD BUppOrt re&r-RE T T —
GP 11315218 50 Erackstt—hand rail & Top eupport rear-LH T 3
739%0-82 5/16 x 1-5/6 Clevie pin b L
351400-82 .4 Spring washer L &
3L706-52 5/16 Flat washer - L K
7200.0-52 1/8 x 5/8 Cotterpin i b
GP 1151289 .55 | Chein-kend & top bow locking-asey T 13 B
. GF. 1120040 3.7 | Curtain-body side-assy-RE 1 1
‘ © TP 11200h1 5.75| Curtain-body side-asay LE - - 1 1
: : 95397-S2 TFastener-button = 12 12
HU60-52 Fastensr-socket ' 12§ 12
358318.515 Gramet [ A
. 358317-815 Wagher L[k
81w 813080 50| Handle-outelde assist - I L
2037182 7/16-20 x 7/8 Bolt-handle to side panel 2 2
20h91-52 7/16-20 x 1-5/8 Bolt-handle to side pansl 6 | ©
34708-22 7/16 Flat asher-handle to alde pansl 8 8
34808-82 T/16 Lockwapher-handle to side panel [] 8
GP 11=27826 15| Loop-aide panel strainsr gun strap 2 3
GP 1131414 .00! Strap-adjustable safsty-assy 2 2
’ 2048782 5/16-2h x 1-5/8 Bolt-safety strap to body 2 2
' s‘lée
- 35139182 %/16 Special spacer washer-safety strap te| 2. | 2
body elde -
3398382 5/16-2h Chock nut-safety strap to body side 2
3h706-52 5/16 Flat washer-safoty strap to body slde 2
| Top
. T@® 1151288 15.75 | Bow-top-and hand rall sesy 1.] 1
&P 1152700 41,50 Dack~top-asey T 1
358318.515 Grommot RS 16
358317-815 Washsr ‘ 16 16
115117k Nut-hand rail & top Tow wing-cesy L n
- 1150458 1.90| gScrew-top bow socket thimb 2 2
‘ 352471-5 Top bow mocket thumb screw groove pin 2 2
1150578 L35 socket tep bow 2
1152720 1.15| strap-top deck adjusting-asey-16-1/2" long 3 3
1.10[ ‘strap-top deck adjusting-assy-14" long 1 1

1152730




64 -

Forg fotor CGompany,

BODY. PARTS AND PRICE LIST

o Lie PRicE PART nAME recane wooEL
_ Tool Compartment
P Dikel32 N ~“20| Hinge-t0ol campartment cOver-&sSEy . T i ==
1 i T 30070-82  #0- 7@ ¥ 5/8 Binding heed machine screv 8 g
070-52 Hox ot g 8
34803-82 ILock washer 8 8
6085%-5 3/16 x 5/16 Oval head solid rivat B | 8
Gr 1146127 ~70] Lock-bool cunpartment—and key aeay ] P
- 6P 1146100 3.60| Panel-tool cempertment cover-assy 2 2
38188-82 No. 10-32 x 3/B Screw 8 8
3470392 Wo. 10 Flat washer 8 [:]
34803562 No. 10 Lock washer 8 8
3L079-52 o, 10-32 Hex mut 8 8
ap 11h6126 i 50| Flate-tcol comparitment lock striker ] 5
' ‘ 6089h-5 3/16 x 5/1b Oval head polid rivet 4 b
GP 1146148 60| strip-tool compartment cover pamel weather 2 2
- Windshield
G 1103302 .80 Arm-windsehield swing 2 2
351360-52 Windshleld-aying arm flat washor i _ L
GF 1103162 3,15 | Bracket—winishield lowor pivol-FA on body i
GPF 1103163 T.%5 | Brackst-windshield lower nivot-LE-on body 1 1
: 20387-82 5/16-2h x ¥ Fex hoad bolt-pivot brkt.to [ %
cowl flangs
3470652 5/16-Flet washﬂr—pivot trit, to cowl f’lange h I
2LBL6-52 5/16 Heavy Loock wesher-pivot brit.to cowl b B
flange - .
33798-82 5/16-2h Hex mut-plvot brict.to covl flenge b L
2357652 1/h-20 x 3/L Carrisge bolt-pivot brit.to L L
cowl top
#4805-82 1/k Lockwaeher-plvot brkt.to cowl top % i
3%5795-52 1/b-20 Tex mut-Pivot brkt.to cowl top N N
6P 110352h 1.55 | Bracket-windshleld clamp ) 2
GP 1103304 .65 | Bracket-windshield ewing arm-assy-on tube 2 2
Gp 1103310 .50 Fracket-windshield swlng arm-assy-on frame 2 )
£28330-52 Windshleld swing arm frame brkt.screw [N
GP 1103488 1.75 Catch-windahield clamp 2 2
28349-52 1/4-20 x 5/8 Serew-clamp catch to inet.pnl,| 4 L
3405482 L Countersunk Shakeproof Lockwagher- I b

clamp catch to inst.panel

#




65
ForeL fotor Gompany,

BODY PARTS AND PRICE LIST

. [
% "::‘R-:R Ia. LIST PRICE - PART NAME ::::ER‘::'
4 GP 1103480 %.50 Clamp-windenield-asay N o
T 20444-2 1/h-20 x 1-3/8 Hex head bolt E I
3480562 1/k Lockwasher T L] &
L _ ] 3324382 No. 12 x 3/8 Oval head screw 2
358102515 Fagtensr-turn button @tud G 10
“GF 1103020 7.50| Frame-windshisld upper-as6sy - - T 1
GP 1103030 10,00 Freme-windshleld lower-asey 1
28330-82 Windshield frame screw 5 ]
GF - 1103100 £,00[ Glase-windehield-assy ] 2
GP 1103350] I -30| #andle-windshield center 1 1
: 26450-52  Windshield center nandle acrew 2
j : 3480282 Windahield center handle washer 2 2
GP 1103166 .55 | Hinge windohiold Female 1 T
GP 110333% 55 | Loop-windshleld hold down ; 3 3
o ‘ 33043-52  fl2 x 3/8 Oval heed mechine sorew 3 6
GP 1103432 .60| Pad-windshleld folding bumper-on hcod 1 1
o 3003152 1/5-20 1 5/8 Oval head machine sorew 5 TR
3470582 1/ Tlat washor ' % In
34805.52 1/k Loek washer b 12
3376-82  1/4-20 Fex mut U L
GPF 1103446 40| Plete-windehield elamp tapping-on inst,panel 2 2
B hshBoon| ) .20| Serew-windshield swing arm thumb | 2 2
i Biw 811189 .05 | Bcrew-windshield swing arm to bracket . 2 2
GP 1103106 1.00| Strip-windshield retaining ) 11 1
. GP 1103110 1.20| strip-windshield weather ’ U . ’ 1 1
GP 1103080 1.%0| strip-windshield frame to cowl weather 1 1
3318482 Wo, 10 x 1/2 Berew ' : 5 (15
351216=8 No. 10 Flat wesher 15 15
GP 1103008 3800 | Tubo-windenleld Frams-2esy-complete : T 1
i ] 35546.68 3/8.16 x 1-1/2 Hex shoulder bolt 2 2
3470952 1/2 Tlat washer ] 2 2
8975252 No. 10-24 x 3/8 Hemdless cone point set 2 -3
Berew-windshleld ‘side tnhbe to windshield
lower plvot on body bracket '
B Lsles-a .2 Waphor-windsbield swing arm bracket oup 2 2
B 5480 ‘ .01 | Wapher-windshield ewing arm rubber 2 2
9oy B103311 .02 [ Waghsr-windshleld swing srm bracket 2 ]
©GP 1105014 - H0.00( yindehield~frame & glass asey_complete 1 1




fas

o o

MWW'%

FORD STANDARD "PARTS

Ntﬁ:;zn LIST PRICE NIP.I??BTER LIST PRICE N’:IA::ER LIST PRICE N?;;ER LiST FRICE
20026-3 ., R 833gh-g2 .. .75¢ ,01 3208952 Joe o1 Mkb-s2 L. 55,01
200kk-S7 ..1.700-.02 23398-52 .. .06 C3BT8-s2 .. ,55C L01 Msg-s2 .. L03
200ké-8 ., 0L, a3koh-s2  ,.1,35¢ o2 3318k- ., 500 .01 34703-52 . 150 01
2ooké-s2  |.1,15C ,02 23558-82  ..1,150 .02 33190-82 ., ,500 .OL 3k703-87 - ,15¢ ,01
20300-87 .. .650 ,01 23678-52  ..1,80c .00 I, .01 rok-gzz .. 100 .01
20309-g2 .. .70C ,01 2393-82 ., .Boc .01 33784-5 .o LT70C .01 shoks7 ),
20311-82 ., ,h50 ,01 2i3h7-z2 .01 33786-5 . .03 705-= .. 250 .01
20318-8 .. .85C .01 2u387-82  ,.1,30¢ 02 3TE6Le .. 03 W705-97 .. .o%c .01
20319-82  ,.}.300 ,02 2hhey-ge . 3,75c .02 33795-82 .. 500,01 3706-52 .., .300 01
20324-52 . ..1.10C 00 ohgen.g Ve 4350 L01 33795-87-8 .. 502,01 WT07-52 .. 306 00
so%e5-32 ., .80C .01 2kef-se  ..1.280 .02 33796-52 . .35C ,0t IH708- o . oo 01
20306-5 .. 650 .01 ehths-ge Lol 33797-5 .. 600,01 ZhTog-52 & L. soe 01
2036-2 . .00, 2bong-s .. .01 35798-8 ., .600 ,01 Thé-s2 ., 200 01
20327-52 .. .01 2491652 e .02 53798-32 . W65C .01 h7h7-82 L. 200 01
20328-5  .,d,700 .02 2hohs-52 L, 2.350 .00 33798-s7 .. .65C .01 3bTho-s2 L. ,35C .01
2032882 ,,1.100 @ ekgol-s2 L.1.250 .02 33799-5 L, 3h8op-g2 . .200 .01
20546-5 ..1l.0c 02 250%2-s2 .. .03 3380087 .. .90C .01. 3hBoz-s7 .. 200 01
20347-82 . .01 25251-87 ee JE0C 01 33602-g2 «+1,30C 02 3h80%-5 - ,, .10C .0t
203548-58 L1450 02 2511-g2 . .20 338165 e 03 h8o3-s2 .. 150 .00
20357-8 s W50C .01 25655-82 ., LOb 3380k -82 J1.70C 02 34803-37 v J15G.,01
20357-32 .. .01 os6g-g2 03 338e5-57-8 .. .03 Bh8ok-z2 .. ,150 .01
20358-8 v 261485 .. JT00 01 33836-57 . o 348053 .. L1550 01
BOBE6-E Lol 26U3-ST ,.2,100 02 33838-5 .. 34805-2 -, ,200 01
20367-82 1.30C .02 26k57-37 ., 500 .0l %38le. 52 . .03 3480557 . .200 ,01
20368-52 1,500 .02 26L57-58 .. ,50¢ .01 33846-52  ,,1,800 .02 24806-5 .a. 200,02

. 203m-g32 02 2gh6o-5 . 350 %01 s58L6-57  ..1.800 .02 3:806-s2 .. 250 ,01
20385-s2 .. ,80¢ L01 26462-57 .. ,hoc 01 33879-57  ..L.10C .02 34806-57 250 .01
20387-82 ., .01 26k67-52 .. boC 01 3386 .. .03 34807-5 . 300 01 .
20388-g 145G 00 26480-32 ee W35C 0L 33807-57-8 .. ,05 34B8o7-82 Le 300,01
203880 ,,1.60C 02 26482-52 oo o1 33911-8 ++ B0C 01 3480757 L, 300 .0l
20356-8 .. ,50C 01 26483-52 ., 4% .;1 33g20-82 .. 750 ,01 34808-8 .. 300,01
2ohor-g2 - .%00 .01 26515-52 0 JTOC 01 33921-8 . 06 34808-g2 es 600,01
20koo-g . e6sh7-sh .. 750 ,01 33923-3 « LBOC 01 " 348093 . o65C 01
20421 -52 .03 26587-87 .. ,70C ,01 33923-82 .. .65C ,0L 3h8og-s2 .. 700 .01
20421 - 52 . .04 27115-12 e L7501 IIo0K_m0 -« 50 o1 34810-50 <. .70C 01
204503 ..1.700 02 27161-8  ,, .65C 01 33927-87  ,.1.35C .02 8138 ,, 1,700 .61
flo T I ) . 02 2833052 e 700,01 33077-52 ..1.106 .08 3hBok-go . J20C ,01
204328 3,708 02 283hg-22 ... ,70C .01 3x%79-82 ..1.10C 02 348E5-37 ., .200 ,00

« 20Lbl-gp .02 28362-82 ., .35¢ .01 33981-82 .. 1.75C ,02 34830-3 s 306,01
20kh3-g2 . L05 28963-515 .. 600 01 33081-318 .. L0z 3h8ho g . .100 .01
oolbh-go L, ,1,70C .02 3007-82 .. .,70C .01 33988-52  ..1,hs0 ,02 3h8h2-g7 ., .20C .01
204L7.8 ..1.65C ,02 20060-82 es L55C ,01 35029-3 1,250 .08 3484380 + :15C ,01.
2ok61-52 . .03 J1032-g2 .. ,35C ,01 shoso-s2  ,.1,30C ,02 3h8e3-37 ., 150 .01
20468-5 ..1,50C 02 51045-52 . LJhoc o 34030-57-8 ..1,300 .02 34Bub-5 .25C ,01
20487-52 v .03 3O77-87 .. LLb5C .00 34031-82 ..1.650 02 3h846-52 . .300 ,01
oohfigsr ., .02 31218-87-8 ..1,85¢ .2 303 -16 .. .03 shhgs L, .01
20491 ~52 .08 31478-52 e JTOG 0L 340%2-8 . .03 3uBlo-go .. 1,10C 02 .
20522-8 1,900 02 31588-57 L6800 01 3ho52-87 .. L25C .01 34868-5 .. ,200 01
20507-82 . .. 05 31598-87  ,, .60C .01 3hosh-82 .. ,55C .01 34878-52 ., 200 .01
20559-52 .05 J1628-s57 .650 ,01 34079-52 . W30C 01 3h88h-z15 - L20C ,0%
2ak77-87-8 ., - 03 eb2-g2 ., .8oc ,01 Zho79-97 .. .30€ 01 34885-815 .. .306 ,01
elkgp-gz  ..1.300 ,0b nroo-s7. .. 600 .01 shoB1-87  ,, koC 0% 3k902-8 ve 200,01
21522-g 1,200 00 31702-5 «.1,10¢ ,02 L0832 . .02 3ho0p-g .« J25¢ ,01
2150h-g . .02 AGh3-g0 . TS50 00 34006-52 ve 500,01 3h003-37 .. .30C .01
| 2peon.sn .05 3ephb-gp .. JkOC 01 3hoo7-82 .. 850,01 3hgok-so . 300 01
2p2e8-5 . .05 Jaok-gT .. L35c .01 34110-82 .. _Boc .01 3490587 .. .350 .0l
22228-82 . 05 32g2k-8p L5001 34126-57 .+ WB50 .01 34506-3 .. W30C 01
22009-57-8 L05 32g25-82 .. 600 01 3he8-g2 .. 250 .01 3k907-82 - 50 0
22505 8 e .07 32086-515 .35C .01 3hieges7 .. .25C .01 3uel-87  ..1,koc 02
23376-92 . 550,01 32988-815 . ., '.S0C .01 T .e 200,01 34gee-g .01




FORD STANDARD PARTS

- 67 =

Torey ovor Company,

PART

PART PART PART

NUMBER LIST PRICE NUMEBER LIST PRIGE NUMBER LIST FPRICE NUMBER LIST PRICE
Bholl -5 . 500,01 T2016-8 . L050 01 3506583-5 0% 355378-5 .. .oh
Shoph-m2 .. Lhoc .01 72018-5 .i5¢ 01 35le2e-22 L.1,750 .02 355417-8
3hosé-g2 .. 600 0L T2026-3 .+ J1oc 01 351.059~3 ,03 35544392 850 .01
35034-82 03 TE026-52 J1og o1 3216-5 .. L300 .01 5554835 L, L0l
3506k- 52 W03 T2035-5 - 10G 01 351253-57 . JA5C 00 355504-52 .. Lok
36890-s2 . . Ok 720438 .. W25C 01 3TL260-5 . W50 Lot 355511-3 . .03
36905-523 . 720445 .. W15C .00 351085-87 .. e 355525-8 .07
56987-87 L, 1,300 ,02 T20T71-8 -e J150 01 35130382 .. ,15¢ ,01 355526-8 ., .03
30188-2  ..1,300 .02 T2089-8 .. .200 .01 IT360-52 .. J75C 01 355546- 52 05
38e27-82 ., ,50C ,01 73889-37- .. 05 3M362-82  .,1.25C .02 555550~ .06
38238-52¢ ... Ok 73%05-87-8 .. .08 38L370-8 .. 300 ,01 355551-8 .06
382kg-g2 9 ..,.500 01 739e5-87-8 Lok 35139t-82 ., Lok 355552-5 . .05
39038-82 .. 650 .01 73928-37 .06 Ihoo-82 .. hoo 01 3559543,
39076-52 «0 050,01 T3 -87 . 02 35143687  ,.1,300 ,08 355578-8 .e A5
60006-5 es o10C 01 73gho-s2 W03 IoLh66-224  ..1,650 (02 355693-8 .
60076-5 N TRl 741113 .o L3200 ,01 351614%-50 . .35C ,00 355645-3 . K-l
60093-3 - L95C L01 THLT3-8 .. ,70C ,01 351629-S01A-B. ,25C ,01 o560e-3 ., .06
60371-5 + .35C ,01 78178-5 . .03 35L779-8T .. LB5¢ .01 355698-5 .. .05
60386-5 . L300 ,01 881L&-3 e 02 3G 5-8 .« L350 .01 3556955 Lok
604005 .o W35C .01 8683718 L1450 o8 351526-8 .. Jloc o1 355823-57 .. )
60k02-5 .. Jse o 88403-8 . .ok e20L-5 .. 150 .01 " 35sfegesy L. Lol
6ol .- ,35¢ .01 88717-5 .02 3508 ., 100 01 38607358 .., .05
60430-5 .. 550,01 BgT758-52 05 ¥ehm-s L, 1,100 02 356125-8 . L0k
EOlih-3 - J550 .01 9a037-:19 . o2 35e549-57 L0h 356126-5 .oh
60L5T7-5 .. JB50 .01 saolé-g1s .. .h50 01 35e58i-8 L, ,65¢ .01 356197-8 ., .ob
60h70-3 .. .55C 01 95072-819 .. .05 Wssoe7-87 ., L0k 356148-5 . o5
60bT72-3 ..1.100 08 95397-32 . .06 353031-87 .. .07 386205-8
6089k-5 J100 01 95397-815 03 3%53043-57-8 ., 03 356385-87-8 . .05
60903-3 .1oc Lol oohse-g1s .05 3930508 .. .ob 356l11-5 . .03
60518-5 L300 .01 95h60-52 .05 35M51-5 .. 05 /s, ob
60933-3 . L300 ,01 §5460-515 .. .05 58065 ., .03 I6UE3-87  ..1,100 L0
60957-8 - Jkoo 01 9shgh-gt5 ., Ok 353075~ L0k booh-g . .05
6o0h6-5 .o W50 ,01 330081-57 .. oL 353088-5 . 03 356511 -5 ..1.10C ,02
62257-3 v L30C ,01 I50118-87 ... 600 Lo Fok20e-52 .. .BoC .01 356513-8 .
62295-8 -+ J35C 01 350164-57  ..1,%00 o0 55531%5 . 05 357200-8 ., 08
6L64T-5 .0 300,01 350360-% .. 03 355105-57 Ok I5TE9B-8 .. J05
72005 -5 .. L05C ,01 35okoo-s L. 80 L0t 3551045k b 35B048-3 . .05
2004 -8 .. 05C 01 350k33-8 L, LBoc 01 35Rl2-82 .. 850 oL 358078 ., .05
72008-8 .. L05¢ ,01 3508395 ,,1.400 00 50MT-57 .. .03 358102-515 05
T2003-5 <+ .05C 0L IsobT6-22 .. 800 o1 335239-82  ,.1.000 | 35820g-ska ,, .05
72010-8 o 100 0L 50sk5-8 ., 07 Jssebd-s2 L.31,700 00 358317-515 .. 1.450 ,02
T20lo-2 .. ,10C .01 350925-8 .. .02 osees-m2 o, ok 3568318-515 .03

I ’, o T ek AT




